PORTABLE
FORCED
AIR HEATERS

OWNER'S MANUAL

Heater Sizes: 8,8 (30,000) 20,5 (70,000)
26,4 (90,000) 44 kW (150,000 Btu/Hr)

IMPORTANT
Read and understand this manual before assembling, starting or servicing
heater. Improper use of heater can cause serious injury. Keep this manual
for future reference.

Download from Www.Somanuals.com. All Manuals Search And Download.




CONTENTS

SAFETY

INFORMATION

SECTION PAGE

Safety INFOrMELION .......ceceiiieeec e 2
Product 1dentifiCation ............ccocevirenennneseeee e s 4
L0070 o2 (1 o PSS 5
ASSEMDIY .o e e e 5
Theory of OPEration ........ccccviiiecierececie e nesnea 6
FUEIS <. e e 6
VENTHTALTON ... 7
(@] o< = 1o o SR 7
Storing, Transporting, Or ShiPPING ....cccccceieieiieere e nee e 8
Preventative Maintenance Schedule..........cccvevrveieevene s 8
B (011011 g o o) i o Vo SRS 9
SEIVICE PrOCEAUIES .......oouiititiieeeeee et 10
Upper Shell REMOVA ... e 10
Fuel Filter (8,8/20,5 kW [30/70,000 Btu/Hr] Models) ........ccccoueunee. 10
Fuel Filter (26,4/44 kW [90/150,000 Btu/Hr] Moddl) ........cccoeveneeeee 10
Spark Plug (8,8 kW [30,000 Btu/Hr] Modél) ......cceovrerenrreieeene 11
Spark Plug (20,5/26,4/44 kW [70/90/150,000 Btu/Hr] Models) ....... 12
Air Output, Air Intake, and Lint Filters......cccoveevevivveccevesecceeen 13
Pump Pressure AjUSIMENt ........ccoovveeieieniesese e 13
Nozzle (8,8 kW [30,000 Btu/Hr] MOdEl) ....cccoevveeerieirieiriecnieeee 14
Nozzle (20,5/26,4/44 kW [70/90/150,000 Btu/Hr] Modéels) ............. 15
PUMP ROLOT ...ttt s nree e 16
0 S 17
SPECITICALIONS.....viciecie e e 17
A Lo BIT= o = 1 1SS 18
ALCCESSONES ...ttt sttt ettt b bbb b e e bbb b e e 18
IHlustrated Parts Breakdown and PartS List .......cccccoovvieevnneneciene e, 19
Wheels and Handles (26,4/44 kW [90/150,000 Btu/Hr] Moddls) ..... 19
8,8 KW (30,000 BtU/HI) MOE .....ococveeeeiieieirieeseesee e 20
20,5 KW (70,000 BtU/HF) MOE! ......coovieiiriiirieerieerieesieesie s 22
26,4 KW (90,000 BtU/HF) MOE! ..o 24
44 KW (150,000 Btu/Hr) Model .......cccoviieinirinncinceeeseesiecines 36
Warranty and REPaIr SENVICE......ccovvveevere et Back Cover
A WARNINGS

IMPORTANT: Read this owner’'s manual carefully and completely
before trying to assemble, operate, or service this heater. Improper
use of this heater can cause serious injury or death from burns, fire,
explosion, electrical shock, and carbon monoxide poisoning.

A DANGER

Carbon monoxide poisoning may lead to death!

Carbon Monoxide Poisoning: Early signs of carbon monoxide poisoning
resembletheflu, with headaches, dizziness, or nausea. If you havethesesigns, the
heater may not beworking properly. Get fresh air at once! Have heater serviced.
Some people are more affected by carbon monoxide than others. These include
pregnant women, persons with heart or lung disease or anemia, those under the
influence of alcohol, and those at high atitudes.

Make certain you read and understand al warnings. Keep this manua for
reference. It isyour guide to safe and proper operation of this heater.

102748
Download from Www.Somanuals.com. All Manuals Search And Download.




SAFETY

INFORMATION

Continued

» Use only kerosene or No. 1 fuel oil to avoid risk of fire or explosion. Never

use gasoline, naphtha, paint thinners, alcohol, or other highly flammable
fuels.
Fueling
a) Personnel involved with fueling shall be qualified and thoroughly famil-
iar with the manufacturer’ sinstructions and applicable regional regulations
regarding the safe fueling of heating units.
b) Only the type of fuel specified on the heater’ s data plate shall be used.
¢) All flame, including the pilot light, if any, shall be extinguished and the
heater allowed to cool, prior to fueling.
d) During fueling, all fuel lines and fuel-line connections shall be inspected
for leaks. Any leaks shall be repaired prior to returning the heater to service.
€) At no time shall more than one day’ s supply of heater fuel be stored
inside a building in the vicinity of the heater. Bulk fuel storage shall be
outside the structure.
f) All fuel storage shall be located a minimum of 25 feet from heaters,
torches, welding equipment, and similar sources of ignition (exception: the
fuel reservoir integral with the heater unit).
g) Whenever possible, fuel storage shall be confined to areas where floor
penetrations do not permit fuel to drip onto or be ignited by afire at lower
elevation.
h) Fuel storage shall be in accordance with the regional authority having
jurisdiction.
Never use heater where gasoline, paint thinner, or other highly flammable
vapors are present.
Follow all local ordinances and codes when using heater.
Heaters used in the vicinity of tarpaulins, canvas, or similar enclosure
materials shall be located a safe distance from such materials. The recom-
mended minimum safe distance is 10 feet. It is further recommended that
these enclosure materials be of afire retardant nature. These enclosure
materials shall be securely fastened to prevent them from igniting or from
upsetting the heater due to wind action.
Useonly in well-vented areas. Provide at |east a three-square foot (2800
sguare cm) opening of fresh, outside air for each 29,3 kW (100,000 Btu/Hr)
of rating.
Use only in places free of flammable vapors or high dust content.
Use only with the electrical voltage and frequency specified on model plate.
Use only a grounded (earthed) extension cord.
Minimum heater clearances from combustibles:

Outlet: 250 cm (8 Ft.) Sides, Top, and Rear: 125 cm (8 Ft.)
L ocate heater on a stable and level surface while hot or running or afire may
occur.
When moving or storing heater, keep heater in alevel position or fuel
spillage may occur.
Keep children and animals away from heater.
Unplug heater when not in use.
When used with thermostat, heater may start anytime.
Never use heater in living or sleeping aress.
Never block air inlet (rear) or air outlet (front) of heater.
Never move, handle, refuel, or service a hot, operating, or plugged-in heater.
Never attach duct work to front or rear of heater. Using duct work could
reduce the necessary air flow of heater. Heater would produce excessive
carbon monoxide.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



PRODUCT

IDENTIFICATION

Hot Air Outlet —
Upper Shell
Lower Shell Fan Guard
@%Air Filter
Fuel Tank Z End Cover

Fuel Cap

Side Cover

Burner Control

Reset Button
Power Cord

Figure 1 - 8,8/20,5 kW (30/70,000 Btu/Hr) Models

Hot Air (
Outlet \

\
Lower \
Shell W

Upper Shell

’

Fuel Cap ’gg
—gﬁ
a’ =7 Fan Guard
Fuel Tank
Side Cover \
Burner Power Cord

Control Reset Button

Figure 2 - 26,4/44 kW (90/150,000 Btu/Hr) Model

102748
Download from Www.Somanuals.com. All Manuals Search And Download.




UNPACKING

ASSEMBLY

(For 26,4 and 44 kW [90,000
and 150,000 Btu/Hr]
Models Only)

wpn R

These model's are furnished with wheels and handles. Wheels, handles, and the
mounting hardware are found in the shipping carton.

Tools Needed

» Medium Phillips Screwdriver
 3/8" Open or Adjustable Wrench
* Hammer

1

Remove all packing items applied to heater for shipment.

Remove all items from carton.

Check items for any shipping damage. If heater is damaged, promptly inform
dealer where you bought heater.

Slide axle through wheel support frame. Install wheels on axle.
IMPORTANT: When installing wheels, point extended hub of wheels toward
wheel support frame (see Figure 3).

Wheel
Support

Frame \

Wheel Nut —_]

T

Cap Nut - \ Extended
I 5 Hub
Axle

Figure 3 - Wheel and Handle Assembly, 26,4/44 kW
(90/150,000 Btu/Hr Models) Only

2. Place cap nuts on axle ends. Gently tap with hammer to secure.

3. Place heater on whedl support frame. Make sure air inlet end (rear) of heater is
over wheels. Line up holes on fuel tank flange with holes on wheel support
frame.

4. Placefront handle and rear handle on top of fuel tank flange. Insert screws
through handles, fuel tank flange, and wheel support frame. Attach nut finger
tight after each screw isinserted.

5. After all screws are inserted, tighten nuts firmly.

Front
Handle
Hot Air
Outlet Rear
Handle
Fuel
Tank
Flange\

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



THEORY OF | The Fuel System: Theair pump forces air through the air line. The air is then
pushed through the burner head nozzle. Thisair causes fuel to lift from the tank. A
OPERATION | finemist of fuel is sprayed into the combustion chamber.

The Air System: The motor turns the fan. The fan pushes air into and around
the combustion chamber. This air is heated and provides a stream of clean, hot air.

The Ignition System: The electronic ignitor sends voltage to the spark plug.
The spark plug ignites the fuel and air mixture.

The Burner Control System: This system causes the heater to shut down if
the flame goes out.

Motor _ Air Pump
Combustion Spark — Intake
Chamber Burner Fan Air
\ Filter
4=
=
Clean Cool
Heated Air
Air Out In
=
=
Output
Air
N Filter
v
B
Fuel Nozzle Fuel Air line Electronic
Tank Filter To Burner Ignitor
Air For Fuel Air For Combustion
< :l ‘ ‘ Fuel
System And Heating

Figure 4 - Cross Section Operational View

FUELS A WARNING

Use only kerosene or No. 1 fuel oil to avoid risk of fire or
explosion. Never use gasoline, naphtha, paint thinners,
alcohol or other highly flammable fuels.

Do not use heavy fuels such as No. 2 fuel oil or No. 2 Diesel. Using heavy fuels
will result in:

« clogged fuel filter and nozzle

« carbon build up on spark plug

« use of non-toxic anti-icer in fuel during very cold weather

IMPORTANT: Use aKEROSENE ONLY container. Be sure storage container is
clean. Foreign matter such as rust, dirt, or water will cause the burner control to
shut down heater. Foreign matter may also require you to clean fuel system often.

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



VENTILATION

OPERATION

A WARNING

Follow the minimum fresh, outside air ventilation

requirements. If proper fresh, outside air ventilation is not
provided, carbon monoxide poisoning can occur. Provide
proper fresh, outside air ventilation before running heater.

Provide afresh air opening of at least 2800 sguare cm (three square feet) for each
29,3 kW (100,000 Btu/Hr) rating. Provide extrafresh air if more hesters are being
used.

Example: A 44 kW (150,000 Btu/Hr) heater requires one of the following:

* a4,88 m (16 foot) wide two-car garage door raised 8,59 cm (3.38 inches)
* a2,75 m (9 foot) wide single-car garage door raised 15,24 cm (6 inches)
* two, 76,20 cm (thirty-inch) wide windows raised 28 cm (11 inches)

A WARNING

Review and understand the warnings in the Safety
Information Section. They are needed to safely operate this
heater. Follow all local codes when using this heater.

To Start Heater

1

2.
3.
4

Burner
Control
Reset
Button

Follow all ventilation and safety information.
Fill fuel tank with kerosene or No. 1 fuel ail.
Attach fuel cap.

Plug power cord of heater into standard 230 volt/50 hertz, grounded (earthed)
outlet. Use an extension cord if needed. Use only a grounded (earthed) exten-
sion cord.

Extension Cord Wire Size Requirements

Up to 100 feet (30.5 meters) long, use 16 AWG (1.0 mm?) conductor
101 to 200 feet (30.6 to 61 meters) long, use 14 AWG (1.5 mm?) conductor

Heater will start when power cord is plugged into outlet. If not, push in burner
control reset button (see Figures 5 and 6).

Burner
Control
Reset
Button

Figure 5 - Burner Control Figure 6 - Burner Control
Reset Button, 8,8/20,5 kW Reset Button, 26,4/44 kW
(30/70,000 Btu/Hr) Models (90/150,000 Btu/Hr) Models

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




OPERATION

STORING,
TRANSPORTING,
OR SHIPPING

PREVENTATIVE
MAINTENANCE
SCHEDULE

To Stop Heater
1. Unplug power cord from outlet.

To Restart Heater
1. Wait 2 minutes after stopping heater.
2. Repeat steps under To Sart Heater, page 7.

Note: If shipping, transport companies require fuel tanksto be empty.

1

N

Drain fuel tank.

Note: Some models have drain plug on underside of fuel tank. If so, remove
drain plug to drain al fuel. If heater does not have drain plug, drain fuel
through fuel cap opening. Be sure al fuel is removed.

Replace drain plug if provided.

If any debrisisnoted in old fuel, add 1 or 2 quarts of clean kerosene to tank,
tir, and drain again. Thiswill prevent excess debris from clogging filters
during future use.

Replace fuel cap or drain plug. Properly dispose of old and dirty fuel. Check
with local automotive service stations that recycle oil.

If storing, store heater in dry place. Make sure storage place is free of dust and
corrosive fumes.

IMPORTANT: Do not store kerosene over summer months for use during next
heating season. Using old fuel could damage heater.

A WARNING

Never service heater while it is plugged in, operating, or
hot. Severe burns and electrical shock can occur.

Item How Often How To
Fuel tank Flush every 150-200 hours See Soring, Transporting, or
of operation or as needed. Shipping, above.

Airoutputand  Replace every 500 hours of See Air Output, Air Intake,
lint filters operation or once a year. and Lint Filters, page 13.
Air intake Wash and dry with soapand  See Air Output, Air Intake,
filter water every 500 hours of and Lint Filters, page 13.
operation or as needed.
Fuel filter Clean twice aheating season  See Fuel Filter, pages 10
or as needed.
Spark plug Clean and regap every 600 See Jark Plug, pages 11 and 12.
hours operation or replace
as needed.
Fan blades Clean every season or as See Fan, page 17.
needed.
Motor Not required/permanently lubricated

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




TROUBLE-
SHOOTING

A WARNING

Never service heater while it is plugged in, operating, or hot.
Severe burns and electrical shock can occur.

OBSERVED FAULT

POSSIBLE CAUSE

Heater ignites, but
burner control shuts
off heater after a
short period of time.

Wrong pump pressure

Dirty air output, air intake,
and lint filters
Dirty fuel filter

Dirt in nozzle
Dirty photocell lens
Bad burner control

REMEDY

See Pump Pressure
Adjustment, page 13.

See Air Output, Air Intake
and Lint Filters, page 13.
See Fud Filter, page 10.

SeeNozze, pages14 and 15.
Clean photocdll lens.
Replace burner control.

Heater will not
ignite, but motor runs
for ashort period of
time.

Wrong pump pressure

Carbon deposits on spark
plug and/or improper gap

Dirty fuel filter

Dirtin nozzle

Water in fuel tank

A WARNING: High voltage!

Electronic ignitor not
grounded (earthed)

Bad electronic ignitor

See Pump Pressure
Adjustment, page 13.

See Spark Plug, pages 11
and 12.

See Fuel Filter, page 10.
SeeNozze, pages 14 and 15.

Drain and flush fuel tank
with clean kerosene. See
Soring, Transporting, or
Shipping, page 8.

Make sure electronic
ignitor mounting is tight.

Replace electronic
ignitor.

Motor does not start
when heater is
plugged in, fan
rotates slowly or
does not turn.

Burner control not reset

Binding pump rotor

Reset burner control
button, see Figures 5
and 6, page 7.

If fanishard to turn, see
Pump Rotor, page 16.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



SERVICE
PROCEDURES

Upper Shell Removal

1. Remove screws along each
side of heater using 5/16"
nut-driver. These screws
attach upper and lower
shells together.

2. Lift upper shell off.

3. Remove fan guard.

Fuel Filter

(8,8/20,5 kW [30/70,000 Btu/Hr]

Models)

1. Remove side cover screws
using 5/16" nut-driver.

2. Remove side cover.

3. Pull rubber fuel line off
fuel filter neck.

4. Carefully pry bushing and
fuel filter out of fuel tank.

5. Wash fuel filter with clean
fuel and replace in tank.

6. Attach rubber fuel lineto
fuel filter neck.

7. Replace side cover.

Fuel Filter

(26,4/44 kW [90/150,000 Btu/Hr]

Models)

1. Remove side cover screws
using 5/16" nut-driver.

2. Remove side cover.

3. Pull upper fuel line off fuel
filter neck.

4. Carefully pry bushing,
lower fuel line, and fuel
filter out of fuel tank.

5. Wash fue filter with clean
fuel and replace in tank.

6. Attach upper fuel lineto
fuel filter neck.

7. Replace side cover.

A WARNING

Never service heater while it is plugged in, operating, or
hot. Severe burns and electrical shock can occur.

Upper Upper g
. Shell Shell
Fan
/ Guard —

Figure 8 - Upper Shell
Removal, 26,4/44 kW
(90/150,000 Btu/Hr) Model

Figure 7 - Upper Shell
Removal, 8,8/20,5 kW
(30/70,000 Btu/Hr) Models

Fuel Filter

Side Cover
Fuel Line

Figure 9 - Fuel Filter Removal, 8,8/20,5 kW (30/70,000 Btu/Hr) Models

Fuel Filter, Bushing,
and Lower Fuel Line

Upper
Fuel Line

) e
Side Cover

Figure 10 - Fuel Filter Removal, 26,4/44 kW (90/150,000 Btu/Hr) Models

102748
Download from Www.Somanuals.com. All Manuals Search And Download.




Spark Plug

(8,8 kW [30,000 Btu/Hr] Model)

1. Remove upper shell (see
page 10).

2. Remove fan (see page 17).

3. Removefud and arline
hoses from nozzle assembly.

4. Remove spark plug wire
from spark plug.

5. Remove two screws using
5/16" nut-driver and
remove burner strap.

6. Place hex-body of spark
plug into vise and tighten.

7. Remove spark plug
mounting nut using 11/16"
open-end wrench.

8. Remove burner strap from
spark plug.

9. Clean and regap spark plug
electrodes to .055"

(1.4 mm) gap.

10. Replace burner strap onto
spark plug. Rotate burner
strap to position spark plug
electrodes (see Figure 13).

11. Tighten spark plug with
spark plug mounting nut.

12. Release hex-body of spark
plug from vise.

13. Replace burner strap onto
combustion chamber.

14. Attach spark plug wireto
spark plug.

15. Attach fuel and air line
hoses to nozzle assembly.

16. Replace fan (see page 17).

17. Replace fan guard and
upper shell.

Combustion

Chamber \

Spark Plug

: Burner
Mounting Nut

Strap  Spark
Plug Spark Plug

f

Nozzle
Assembly

Air Line/ T Fuel Line
Hose Hose

Figure 11 - Spark Plug Removal, 8,8 kW (30,000 Btu/Hr) Model

Bend Here
to Adjust

Wi

.055" (1.4 mm) Gap

Figure 12 - Spark Plug Gap, 8,8 kW (30,000 Btu/Hr) Model

Burner
Strap

Figure 13 - Spark Plug Rotation, 8,8 kW (30,000 Btu/Hr) Model Only

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



2.
3.

4.

© oo

Spark Plug

(20,5/26,4/44 kW [70/90/150,000
Btu/Hr] Models)

1.

Remove upper shell (see

page 10).

Remove fan (see page 17).

Remove spark plug wire

from spark plug.

Remove spark plug from

burner head using 13/16"

open-end wrench.

Clean and regap spark plug

electrodes as follows:

» 20.5/26.4 KW models:
.055" (1.4 mm)

* 44 kW models: .110"
(2.8 mm)

Install spark plug in burner

head.

Attach spark plug wireto

spark plug.

Replace fan (see page 17).

Replace fan guard and

upper shell.

(20,5/26,4 kKW [70/90,000 Btu/Hr] Model Shown)

Burner

Head \

Spark Plug Wire

Figure 14 - Spark Plug Removal, 20,5/26,4/44 kW
(70/90/150,000 Btu/Hr) Models

Bend Here
to Adjust
Gap

/
i | =R

Figure 15 - Spark Plug Gap, 20,5/26,4/44 kW (70/90/150,000 Btu/Hr) Models

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




Air Output, Air Intake,

and Lint Filters

1. Remove upper shell (see
page 10).

2. Removefilter end cover

screws using 5/16" nut-

driver.

Remove filter end cover.

Replace air output and lint

filters.

5. Wash or replace air intake

filter (see Preventative

Maintenance Schedule,

page 8).

Replace filter end cover.

Replace fan guard and

upper shell.

~w

No

IMPORTANT: Do not oil
filters

Pump Pressure

Adjustment

1. Remove pressure gauge
plug from filter end cover.

2. Install accessory pressure
gauge (part number
HA1180).

3. Start heater (see Operation,
page 7). Allow motor to
reach full speed.

4. Adjust pressure. Turn relief
valveto right to increase
pressure. Turn relief valve
to |eft to decrease pressure.
See gpecifications at right
for correct pressure for
each model.

5. Remove pressure gauge.
Replace pressure gauge
plug infilter end cover.

m&zm kW [30/70,000 Btu/Hr] Models Shown)
Pressure > @ Relief

Gauge
Plug

Model Pump Pressure
8,8 kW (30,000 Btu/Hr) 17,93 kPa (2.6 PSI)
20,5 kW (70,000 Btu/Hr) 24,82 kPa (3.6 PSl)
26,4 kW (90,000 Btu/Hr) 30,34 kPa (4.4 PSl)
44 kKW (150,000 Btu/Hr) 33,09 kPa (4.8 PSl)

Air Intake Filter

Filter End
Cover

Fan Guard

Lint Filter

Air Output
Filter

Figure 16 - Air Output, Air Intake, and Lint Filters,
8,8/20,5 kW (30/70,000 Btu/Hr) Models

Air Intake Filter

Fan Guard

/

Filter End
Cover

0 ©
Lint Filter \

Air Output <>

Filter

Figure 17 - Air Output, Air Intake, and Lint Filters,
26,4/44 kW (90/150,000 Btu/Hr) Models

M Valve

Figure 19 - Adjusting Pump Pressure

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



Nozzle

(8,8 kW [30,000 Btu/Hr] Model)

1. Remove upper shell (see
page 10).

2. Remove fan (see page 17).

3. Removefud and arline
hoses from nozzle assembly.

4. Turn nozzle assembly 1/4
turn to left and pull toward
motor to remove.

5. Place plastic hex-body into

vise and lightly tighten.

6. Carefully remove nozzle
from the nozzle adapter
using 5/8" socket wrench.

7. Blow compressed air thru
face of nozzle. Thiswill

free any dirt in nozzle area.

8. Inspect nozzle seal for
damage.

9. Replace nozzle into nozzle

adapter until nozzle seats.
Tighten 1/3 turn more
using 5/8" socket wrench
(40-45 inch-pounds/4.5-
5.1 n-m).

10. Attach nozzle assembly to
burner strap.

11. Attach fuel and airline
hoses to nozzle assembly.

12. Replace fan (see page 17).

13. Replace fan guard and
upper shell.

Combustion

Chamber \

Nozzle
Assembly

Fuel Line Hose
Air Line Hose

Figure 20 - Removing Air and Fuel Line Hoses, 8,8 kW (30,000 Btu/Hr) Model

Burner

Nozzle
Assembly

Figure 21 - Removing Nozzle Assembly, 8,8 kW (30,000 Btu/Hr) Model

Nozzle Nozzle
Face Seal
Nozzle

N

Nozzle/

Adapter
Air line Fuel line
Fitting Fitting

Figure 22 - Nozzle and Nozzle Adapter, 8,8 kW (30,000 Btu/Hr) Model

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




Nozzle

(20,5/26,4/44 kW [70/90/150,000

Btu/Hr] Models)

1. Remove upper shell (see
page 10).

2. Remove fan (see page 17).

3. Removefuel and air line
hoses from burner head.

4. Remove spark plug wire
from spark plug.

5. Remove spark plug from
burner head using 13/16"
open-end wrench.

6. Remove three screws using
5/16" nut-driver and
remove burner head from
combustion chamber.

7. Place burner head into vise
and lightly tighten.

8. Carefully remove nozzle
from burner head using
5/8" socket wrench (see
Figure 24).

9. Blow compressed air thru
face of nozzle. Thiswill
free any dirt in nozzle area.

10. Inspect nozzle seal for
damage.

11. Replace nozzle into burner
head and tighten firmly
(80-110 inch-pounds/9.1-
12.4 n-m).

12. Attach burner head to
combustion chamber.

13. Install spark plug in burner
head.

14. Attach spark plug wireto
spark plug.

15. Attach fuel and airline
hoses to burner head.

16. Replace fan (see page 17).

17. Replace fan guard and
upper shell.

Combustion

Chamber \
Spark Plug

< / Burner Head Wire\

Screw — L > T @y IS ~
W
Spark

s 7
Elff

Air Line Hose

Nozzle

Burner
Head

Fuel line

Air line Fitting

Fitting

Figure 24 - Removing Nozzle, 20,5/26,4 kW (70/90,000 Btu/Hr) Models

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



Pump Rotor

(Procedure if rotor is binding)

1. Remove upper shell (see
page 10).

2. Remove filter end cover
screws using 5/16" nut-
driver.

3. Removefilter end cover
and air filters.

4. Remove pump plate
screws using 5/16" nut-
driver.

5. Remove pump plate.

6. Removerotor, insert, and
blades.

7. Check for debrisin pump.

If debrisisfound, blow

out with compressed air.

Install insert and rotor.

Check gap on rotor.

Adjust to .003"/.004"

(.076/.201 mm) if needed

(see Figure 27).

© ©

Note: Rotete rotor one

full turnto insurethe gapis
.003"/.004" (.076/.101 mm) at
tightest position. Adjust if
needed.

10. Install blades, pump plate,
ar filters, and filter end
cover.

11. Replace fan guard and
upper shell.

12. Adjust pump pressure (see

page 13).

Note: If rotor is still binding,
proceed as follows.

13. Perform steps 1 thru 6
above.

14. Place fine grade sandpaper
(600 grit) on flat surface.
Sand rotor lightly in
“figure 8" motion four
times (see Figure 28).

15. Reinstall insert and rotor.

16. Perform steps 10 thru 12

Blade

Air
ump

/ P Intake
/Plate Filter
o Filter End
N A / Cover

Fan Guard

Air Output AN
Filter

Figure 25 - Rotor Location, 8,8/20,5 kW (30/70,000 Btu/Hr) Models

Pump
Blade Plate

Air
Intake
Filter

Filter End
Cover

Fan Guard
Insert

Figure 26 - Rotor Location, 26,4/44 kW (90/150,000 Btu/Hr) Models

Gap Adjusting

SCFGW\
DN
.003"/.004"
(.076/.101 mm) Gap
7 Measured With
\ Feeler Gauge

Sandpaper
Blade & Rotor
Gap (\ 7
Adjusting Y,
Screw

Figure 27 - Gap Adjusting
Screw Locations

Figure 28 - Sanding Rotor

above.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




Fan

IMPORTANT: Remove fan
from motor shaft before
removing motor from heater.
The weight of the motor
resting on the fan could
damage the fan pitch.

1. Remove upper shell (see
page 10).

2. Use 1/8" allen wrench to

loosen setscrew which

holds fan to motor shaft.

Slip fan off motor shaft.

Clean fan using a soft cloth

moistened with kerosene or

solvent.

Dry fan thoroughly.

Replace fan on motor

shaft. Place fan hub flush

with end of motor shaft

(see Figure 30).

7. Place setscrew on flat of
shaft. Tighten setscrew
firmly (40-50 inch-pounds/
4.5-5.6 n-m).

8. Replace fan guard and
upper shell.

W

o0

SPECIFICATIONS

Setscrew

Figure 29 - Fan, Motor Shaft, and Setscrew Location

%
-
Motor
Shaft
Setscrew

O

/
Fan \

> Flush

Figure 30 - Fan Cross Section

Output Rating (kW)
(Btu/Hr)
Fuel

Fuel Tank Capacity
(U.S. Gdl./Liters)

Fuel Consumption
(Gal. Per Hr./Liters Per Hr.)

Electric Requirements
Amperage (Normal Run)
Hot Air Output (CFM/CMM)
RPM

8.8 20,5
30,000 70,000

26,4
90,000

Use Only Kerosene or No. 1 Fuel Qil

3.0/11.35 5.0/18.92 9.0/34.06
.23/.87 .49/1.85 .66/2.5
230 V/50 Hz (Same All Models)

8 1.0 1.58
140/3.96  225/6.36  425/12
1425 2850 2850

44
150,000

13.5/51.09

1.10/4.16

12
500/14.2

102748

Download from Www.Somanuals.com. All Manuals Search And Download.

2850



WIRING
DIAGRAMS

ACCESSORIES

Purchase accessories from
your local dedler.

230V/50Hz
Blue J Brown
_|Green/Yellow
White L+ L - White
T T B
Green/ |} |
Ignitor Yellow Iterminal| [White Blue . Blue| Burner |- Reset
’ |y | Board Control [~ Button
Spark Plug Photocell
Red |, 1 Red R
T T
Red

Figure 31 - Wiring Diagram, 8,8/44 kW (30/150,000 Btu/Hr) Model

230V/50Hz
Blue ‘ ‘ Brown
7Green/YeIIow ‘
White i B White B
Green/| | ;
Ignitor Yellow | Terminay| | White Blue _ Blue | Burner — Reset
’ | | Board Control [~ Button
Spark Plug Photocell
Red ‘ ‘ Red R
T T
LM or3 Red
Motor
Start
Relay
ftorr |

AIR GAUGE KIT - HA1180
For all models. Special tool to
check pump pressure.

HEAVY DUTY WHEELS AND
HANDLE KIT - HA1202
For heavy duty applications.

Makes your heater even more por-
table and convenient. For 8,8/20,5
kW (30/70,000 Btu/Hr) models. BURNER CONTROL/PHO-
TOCELL TESTER - HA1170 3y
For al models. Special tool used
to test the burner control and
photocell.

102748
Download from Www.Somanuals.com. All Manuals Search And Download.




ILLUSTRATED
PARTS
BREAKDOWN
AND PARTS
LIST

WHEELS AND HANDLES FOR 26,4 and 44
kW (90,000 AND 150,000 Btu/Hr) MODELS

26,4 44

KEY | PART PART 90,000 | 150,000

NO. | NUMBER DESCRIPTION QTY. QTY.

1 | HA2203 Handles 2 —
HA2204 Handles — 2
2 | M12345-33 | Screw, #10-24 x 1 3/4" 8 8
3 | M12342-3 | Wheel Support Frame 1 —
M12831-3 | Wheel Support Frame — 1
4 | NTC-3C Hex Nut, #10-24 8 8
5 |097766-01 | Wheel 2 2
6 | M28526 Cap Nut 2 2
7 | M51015-01 | Axle 1 —
M16801-2 | Axle — 1

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



ILLUSTRATED
PARTS

BREAKDOWN
8,8 kW (30,000 Btu/Hr)

Motor and Pump Assembly 18-13

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



PA RTS L |ST This list contains replaceable parts used in your heater. When ordering parts, be sure
to provide the correct model and serial numbers (from the model plate), then the part

8,8 kW (30,000 Btu/Hr) number and description of the desired part.
KEY PART PART KEY | PART PART
NO. NUMBER DESCRIPTION QTY. NO. NUMBER DESCRIPTION QTY.
1 M51104-01 Handle 1 19 M51105-01 Fan Guard 1
2 098511-67 Upper Shell 1 20 NTC-4C Hex locknut 2
3 100647-01 Screw, #10-16 x 1/2" 6 21 M50104-02 Bushing (wires) 1
4 098512-20 Combustion Chamber 1 22 M11084-26 Screw, #10-16 x 3/8" 6
5 M51108-01 Heat Shield 1 23 098511-81 Lower Shell 1
6 M11084-29 Screw, #10-16 x 3/4" 2 24 M11271-8 Clip Nut 6
7 M16660 Photocell Bracket 1 25 M10908-14 Screw, #8-32 x 3/8" 1
8 M10908-2 Screw, #6-32 x 3/8" 2 26 M29652-04 Rubber Airline 1
9 HA3019 Photocell Assembly 1 27 M29652-05 Fuel Line 1
10 101909-01 Power Cord 1 28 M16841-57 Wire Assembly (red 8 1/2") 1
11 i Burner Strap Assembly 1 29 M10990-3 Rubber Bushing 1

11-1 | 097124-01 Bracket 1 30 M50876-04 Fuel Filter Assembly 1

11-2 | HA3013 Spark Plug 1 (Includes bushing)

11-3 | 079980-01 Nozzle Adapter 1 31 098557-07 Electronic Ignitor 1

11-4 | M29824 Nut, 14mm 1 32 M11084-29 Screw, #10-16 x 3/4" 2

11-5 | M29681 Nozzle 1 33 099125-02 Terminal Board 1
12 M11084-26 Screw, #10-16 x 3/8" 2 34 099157-01 Rivet 1
13 M30865-02 Bushing 2 35 097630-02 Burner Control 1
14 M11143-1 Strain Relief Bushing 1 36 097702-01 Fuel Tank Cap 1
15 M30884 Fan 1 37 098513-23 Fuel Tank 1
16 M50631 Rubber Bumper 2 38 M50899-03AA | Side Cover 1
17 101205-01 Motor Bracket 1 39 M11084-26 Screw, #10-16 x 3/8" 2
18 *x Motor and Pump Assembly 1 40 099177-01 Hex Nut 1

18-1 | 102001-15 Motor (230V/50Hz) 1 41 078918-01 Terminal Board Tab Cap 1

18-2 | 079975-03 Pump Body 1 42 097785-01 Vinyl Foam Gasket 1

18-3 | M22009 Insert 1

18-4 | M22456-2 Rotor 1 PARTS AVAILABLE - NOT SHOWN

18-5 | M29608 End Pump Cover 1

18-6 | M29632 Lint Filter 1 HA2210 Filler Neck Screen 1

18-7 | M29633 Intake Filter 1 097764-04 Tradename Decal 2

18-8 | M29609 End Filter Cover 1 098234-54 General Info. Decal

18-9 | M12461-31 Screw, #10-32 x 1" 3 (English) 1

18-10| M8940 Steel Ball (1/4" Dia.) 1 100941-07 General Info. Decal

18-11| M10993-1 Pressure Relief Spring 1 (Spanish) 1

18-12| M27694 Adjusting Screw 1

18-13| M22997 Plug 1

18-14| M29612-01 Output Filter 1

18-15| M12461-32 Screw, #10-32 x 1 1/8" 6

18-16 | M50016 Elbow, 90° (Barb Fitting) 1

18-17| M8643-2 Blade 4

18-18| FHPF3-6C Screw, #10-32 x 3/4" 2

**Not available as an assembly, order parts separately.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



ILLUSTRATED

BREAKDOWN

20,5 kW (70,000 Btu/Hr)

Burner Head Assembly

18-13

Motor and Pump Assembly

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



PA RTS L | ST This list contains replaceable parts used in your heater. When ordering parts, be sure
to provide the correct model and serial numbers (from the model plate), then the part
20,5 kW (70,000 Btu/Hr)  number and description of the desired part.
KEY | PART PART KEY | PART PART
NO. | NUMBER DESCRIPTION QTY. NO. | NUMBER DESCRIPTION QTY.
1 M51104-01 Handle 1 19 M51105-01 Fan Guard 1
2 098511-67 Upper Shell 1 20 NTC-4C Hex locknut 2
3 100647-01 Screw, #10-16 x 1/2" 6 21 M50104-02 Bushing (wires) 1
4 098512-12 Combustion Chamber 1 22 M11084-26 Screw, #10-16 x 3/8" 6
5 M11084-29 Screw, #10-16 x 3/4" 2 23 098511-81 Lower Shell 1
6 M16660 Photocell Bracket 1 24 M11271-8 Clip Nut 6
7 M10908-2 Screw, #6-32 x 3/8" 2 25 098165-02 Relay (motor start) 1
8 HA3019 Photocell Assembly 1 26 M16841-58 Wire Assembly (red 9 1/2") 1
9 101909-01 Power Cord 1 27 M10908-14 Screw, #8-32 x 3/8" 1
10 * Burner Head Assembly 1 28 M29652-04 Rubber Airline 1
10-1 | HA3008 Nozzle 1 29 079973-01 Fuel Line 1
10-2 | M10659-1 Nozzle Seal Washer 2 30 M16841-57 Wire Assembly (red 8 1/2") 1
10-3 | M10809-1 Nozzle Seal Spring 1 31 M10990-3 Rubber Bushing 1
10-4 | M8882 Nozzle Seal Sleeve 1 32 M50876-05 Fuel Filter Assembly 1
10-5 | M51098-02 Burner Head Body 1 (Includes bushing)
10-6 | M50820-01 Barb Fitting 2 33 098557-07 Electronic Ignitor 1
10-7 | HA3012 Spark Plug 1 34 M11084-29 Screw, #10-16 x 3/4" 2
11 M11084-27 Screw, #10-16 x 1/2" 3 35 099125-02 Terminal Board 1
12 M30865-02 Bushing 2 36 099157-01 Rivet 1
13 M11143-1 Strain Relief Bushing 1 37 097702-01 Fuel Tank Cap 1
14 M51107-01 Fan 1 38 097630-02 Burner Control 1
15 M50631 Rubber Bumper 2 39 098513-24 Fuel Tank 1
16 M12461-13 Screw, #8-32 x 1/4" 2 40 M50899-03AA | Side Cover 1
(holds relay in position) 41 M11084-26 Screw, #10-16 x 3/8" 2
17 101205-01 Motor and Relay 42 099177-01 Hex Nut 1
Bracket Assembly 1 43 078918-01 Terminal Board Tab Cap 1
18 b Motor and Pump Assembly 1 44 097785-01 Vinyl Foam Gasket 1
18-1 | 102001-16 Motor (230V/50Hz) 1
18-2 | 079975-02 Pump Body 1 PARTS AVAILABLE - NOT SHOWN
18-3 | M22009 Insert 1
18-4 | M22456-1 Rotor 1 HA2210 Filler Neck Screen 1
18-5 | M29608 End Pump Cover 1 097764-03 Tradename Decal 2
18-6 | M29632 Lint Filter 1 098234-55 General Info. Decal
18-7 | M29633 Intake Filter 1 (English) 1
18-8 | M29609 End Filter Cover 1 100941-08 General Info. Decal
18-9 | M12461-31 Screw, #10-32 x 1" 3 (Spanish) 1
18-10 | M8940 Steel Ball (1/4" Dia.) 1
18-11| M10993-1 Pressure Relief Spring 1
18-12 | M27694 Adjusting Screw 1
18-13 | M22997 Plug 1
18-14 | M29612-01 Output Filter 1
18-15| M12461-31 Screw, #10-32 x 1" 6
18-16 | M50016 Elbow, 90° (Barb Fitting) 1
18-17 | M8643 Blade 4
18-18 | FHPF3-2C Screw, #10-32 x 1/4" 2
**Not available as an assembly, order parts separately.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



ILLUSTRATED
PARTS

BREAKDOWN
26,4 kKW (90,000 Btu/Hr)

Motor and Pump Assembly 13-12

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



PARTS LIST
26,4 kW (90,000 Btu/Hr)

This list contains replaceable parts used in your heater. When ordering parts, be sure
to provide the correct model and serial numbers (from the model plate), then the part
number and description of the desired part.

KEY | PART PART KEY PART PART
NO. | NUMBER DESCRIPTION QTY. NO. NUMBER DESCRIPTION QTY.
1 098511-66 Upper Shell 1 19 M16841-59 Wire Assembly (red 13 1/2") 1
2 100647-01 Screw, #10-16 x 1/2" 6 20 NTC-4C Hex locknut 2
3 098512-07 Combustion Chamber 1 21 098557-07 Electronic Ignitor 1
4 M16660 Photocell Bracket 1 22 M11084-29 Screw, #10-16 x 3/4" 2
5 HA3019 Photocell Assembly 1 23 099125-02 Terminal Board 1
6 M27417 Drain Plug 1 24 099157-01 Rivet 1
7 M10908-2 Screw, #6-32 x 3/8" 2 25 M30865-02 Bushing 1
8 *x Burner Head Assembly 1 26 M30865-02 Bushing 1
8-1 100735-05 Nozzle 1 27 M50104-01 Bushing 2
8-2 M10659-1 Nozzle Seal Washer 2 28 099213-01 Button Plug 1
8-3 M10809-1 Nozzle Seal Spring 1 29 M11084-27 Screw, #10-16 x 1/2" 6
8-4 M8882 Nozzle Seal Sleeve 1 30 098511-82 Lower Shell 1
8-5 M50924-03 Burner Head Body 1 31 M11271-8 Clip Nut 6
8-6 M50820-02 Barb Fitting 2 32 M10908-14 Screw, #8-32 x 3/8" 1
8-7 HA3012 Spark Plug 1 33 M51150-01 Fuel filter 1
9 M11084-27 Screw, #10-16 x 1/2" 3 34 M10990-3 Rubber Bushing 1
10 M50814-06 Air Line 1 35 M51151-01 Fuel Line 1
11 M51345-01 Fuel Line 1 36 098513-21 Fuel Tank 1
12 097293-01 Fan 1 37 097702-01 Fuel Tank Cap 1
13 ** Motor and Pump Assembly 1 38 M16841-57 Wire Assembly (red 8 1/2") 1
13-1 | 102001-17 Motor (230V/50Hz) 1 39 097630-02 Burner Control 1
13-2 | 079975-02 Pump Body 1 40 M11143-1 Strain Relief Bushing 1
13-3 | FHPF3-2C Screw, #10-32 x 1/4" 2 41 101909-01 Power Cord 1
13-4 | M22009 Insert 1 42 M51077-01AA | Side Cover 1
13-5 | M22456-1 Rotor 1 43 M11084-27 Screw, #10-16 x 1/2" 4
13-6 | M50545 End Pump Cover 1 44 078918-01 Terminal Board Tab Cap 1
13-7 | M12179 Intake Filter 1 45 099177-01 Hex Nut 1
13-8 | M16545 End Filter Cover 1 46 097468-01 Edge Liner 1
13-9 | M8940 Steel Ball (1/4" Dia.) 1
13-10| M10993-1 Pressure Relief Spring 1 PARTS AVAILABLE - NOT SHOWN
13-11) M27694 Adjusting Screw L HA2210 Filler Neck Screen 1
13-12) M22397 Plug i} L 097773-01 Tradename Decal 2
13-13) M12461-31 Screw, #10-32x 1 4 098234-56 General Info. Decal
13-14| M12244-1 Output Filter 1 .
. (English) 1
13-15) M12461-31 Screw, #10-32 x 1 6 100941-09 General Info. Decal
13-16| M11637 Lint Filter 1 .
L (Spanish) 1
13-17| M50820-02 Barb Fitting 1
13-18| M8643 Blade 4
14 M51114-01 Fan Guard 1
15 M50631 Rubber Bumper 2
16 M12461-13 Screw, #8-32 x 1/4" 2
17 098138-02 Motor and Relay
Bracket Assembly 1
18 098165-04 Relay (motor start) 1

**Not available as an assembly, order parts separately.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



ILLUSTRATED
PARTS
BREAKDOWN

44 KW (150,000 Btu/Hr)

8-6
Burner Head Assembly

Motor and Pump Assembly

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



PARTS LIST

44 KW (150,000 Btu/Hr)

This list contains replaceable parts used in your heater. When ordering parts, be sure
to provide the correct model and serial numbers (from the model plate), then the part
number and description of the desired part.

KEY PART PART KEY PART PART
NO. NUMBER DESCRIPTION QTY.| NO. NUMBER DESCRIPTION QTY.
1 098511-66 Upper Shell 1 18 099177-01 Hex Nut 1
2 100647-01 Screw, #10-16 x 1/2" 8 19 097785-04 Foam Gasket 2
3 098512-36 Combustion Chamber 1 20 NTC-4C Hex locknut 2
4 099229-01 Photocell Bracket 1 21 101901-02 Electronic Ignitor 1
5 HA3019 Photocell Assembly 1 22 M11084-29 Screw, #10-16 x 3/4" 2
6 M27417 Drain Plug 1 23 099125-02 Terminal Board 1
7 M10908-2 Screw, #6-32 x 3/8" 2 24 099157-01 Rivet 1
8 ok Burner Head Assembly 1 25 M50104-03 Bushing 1
8-1 100735-11 Nozzle 1 26 M50104-03 Bushing 1
8-2 M10659-1 Nozzle Seal Washer 2 27 M50104-01 Bushing 2
8-3 M10809-1 Nozzle Seal Spring 1 28 099213-01 Button Plug 1
8-4 M8882 Nozzle Seal Sleeve 1 29 M11084-27 Screw, #10-16 x 1/2" 6
8-5 M50924-08 Burner Head Body 1 30 098511-82 Lower Shell 1
8-6 M50820-02 Barb Fitting 2 31 M11271-8 Clip Nut 8
8-7 HA3012 Spark Plug 1 32 M10908-14 Screw, #8-32 x 3/8" 1
9 M11084-27 Screw, #10-16 x 1/2" 3 33 M51150-01 Fuel filter 1
10 M50814-06 Air Line 1 34 M10990-3 Rubber Bushing 1
11 M51345-01 Fuel Line 1 35 M51151-02 Fuel Line 1
12 102042-01 Fan 1 36 098513-55 Fuel Tank 1
13 ok Motor and Pump Assembly 1 37 097702-01 Fuel Tank Cap 1
13-1 | 102001-03 Motor (with capacitor) 1 38 M16841-57 Wire Assembly (red 8 1/2") 1
13-2 | 079975-03 Pump Body 1 39 097630-02 Burner Control 1
13-3 | FHPF3-6C Screw, #10-32 x 3/4" 2 40 M11143-1 Strain Relief Bushing 1
13-4 | M22009 Insert 1 41 101909-01 Power Cord 1
13-5 | M22456-2 Rotor 1 42 M51077-01AA | Side Cover 1
13-6 | M50545 End Pump Cover 1 43 M11084-27 Screw, #10-16 x 1/2" 4
13-7 | M12179 Intake Filter 1 44 078918-01 Terminal Board Tab Cap 1
13-8 | M16545 End Filter Cover 1
13-9 | M8940 Steel Ball (1/4" Dia.) 1 PARTS AVAILABLE - NOT SHOWN
13-10| M10993-1 Pre_ssgre Relief Spring 1 HA2210 Filler Neck Screen 1
13-11) M27694 Adjusting Screw L 097773-02 Tradename Decal 2
13-12) M22997 Plug L M9900-192 Combustion Chamber
13-13| M12461-31 Screw, #10-32 x 1" 4 .
. Ground Wire 1
13-14) M12244-1 Output Filter L 102751-01 General Information Decal
13-15| M12461-32 Screw, #10-32 x 1 1/8" 6 .
- (Spanish) 1
13-16| M11637 Lint F"Fe_r L 102749-01 General Information Decal
13-17| M50820-02 Barb Fitting 1 .
(English) 1
13-18| M8643-2 Blade 4
14 M51114-01 Fan Guard 1
15 M50631 Rubber Bumper 2
16 097468-01 Edge Liner 1
17 101206-01 Motor Bracket 1

**Not available as an assembly, order parts separately.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY AND REPAIR SERVICE

CERTIFICATE OF GENERAL
EQUIPMENT - LIMITED 90 DAY WARRANTY

DESA International warrants new Products sold by it to be
free from defects in material or workmanship for a period of
ninety days after date of delivery to the first user and subject to
the following conditions:

DESA International's obligation and liability under this
Warranty is expressly limited to repairing or replacing at DESA
International's option, any parts which appear to DESA Interna-
tional upon inspection to have been defective in material or
workmanship when shipped from the factory. Such parts shall
be provided at no costto the user, atthe business establishment
of any factory authorized service center or the factory during
regular working hours. The Warranty shall not apply to compo-
nent parts or accessories of Products not manufactured by
DESA International and which carry the warranty of the manu-
facturer thereof, or to normal maintenance (such as pressure
adjustments) or to normal maintenance parts (such as filters
and spark plugs). Replacement or repair parts installed in the
Product covered by this Warranty are warranted only for the
remainder of this Warranty as if such parts were original compo-
nents of said Product. DESA INTERNATIONAL MAKES NO
OTHER EXPRESS WARRANTY. TO THE EXTENT PERMIT-
TED BY LAW DESA INTERNATIONAL MAKES NO IMPLIED
WARRANTY AND MAKES NO WARRANTY OF MER-
CHANTABILITY OR FITNESS FOR ANY PARTICULAR PUR-

POSE. IN ANY EVENT IMPLIED WARRANTIES INCLUDING
THOSE OF MERCHANTABILITY AND FITNESS FOR A PAR-
TICULAR PURPOSE ARE LIMITED TO THE DURATION OF
THIS EXPRESS WARRANTY.

Any transportation charges, costs of installation, duty,
taxes or any other charges whatsoever must be borne by the
user. DESA International's obligation under this limited War-
ranty shall notinclude any liability for direct, indirect, incidental,
or consequential damage or delay. If requested by DESA
International, Products or parts for which a warranty claim is
made are to be returned transportation prepaid by user to the
factory. Any improper use, including operation after discovery
of defective or worn parts, operation beyond capacity, substi-
tution of parts not approved by DESA International, or any
alteration or repair by others in such manner as in DESA
International's judgement affects the Product materially and
adversely, shall void this Warranty.

NO EMPLOYEE OR REPRESENTATIVE IS AUTHORIZED
TO CHANGE THIS WARRANTY IN ANY WAY OR GRANT
ANY OTHER WARRANTY UNLESS SUCH CHANGE IS
MADE IN WRITING AND SIGNED BY AN OFFICER OF DESA
INTERNATIONAL AT ITS HOME OFFICE.

Printed in U.S.A.

WARRANTY SERVICE

Always specify model and serial numbers when communicating
with the factory.

We reserve the right to amend these specifications at any time
without notice. The only Warranty applicable is our standard
written Warranty. We make no other Warranty, expressed or
implied.

A Service Manual is available by writing to the Technical Service
Department at:

DESA

INTERNATIONAL

Corporate Headquarters

2701 Industrial Drive

P.O. Box 90004

Bowling Green, Kentucky 42102-9004
U.S.A.

102748 01
102748-01
NOT A UPC Rev D
11/97

Download from Www.Somanuals.com. All Manuals Search And Download.




CALENTADORES
PORTATILES DE AIRE
FORZADO

MANUAL DEL PROPIETARIO

Tamafios: 8,8 (30,000) 20,5 (70,000)
26,4 (90,000) 44 kW (150,000 Btu/hr)

IMPORTANTE
Leay comprenda este manual antes de armar, encender o dar servicio al
calentador. El uso indebido del calentador puede causar lesiones graves.
Guarde este manual para referencia futura.

Download from Www.Somanuals.com. All Manuals Search And Download.




CONTENIDO SECCION PAGINA
Informacion de SeguIidad ...........cceoviieieci e 3
Identificacion del ProdUCLO..........cccviieie e 5
DESEMDAIGIE ..ot e eaens 6
N 11070 (o TSP 6
Teoriade fuNCIoNAMIENTO..........cci i 7
COMBUSLIDIES ...ttt nee s 7
VENLTBCION ..ot 8
FUNCION@MIENTO ...ttt 8
Almacenamiento, Transporte 0 Embarque............cccoceeveveiceesesieece e 9
Programa de mantenimiento Preventivo .........cccecceveieeveseece s s 9
LOCaliZaCion dE @VENTAS ......ccceeeiriirisie st 10
Procedimientos e SErVICIO..........ccucicciciiiccc s 11

RemMoCiOn del CasCo SUPENION .........cccvcieeerieieesie et se s 11
Filtro de combustible (modelos de 8,8/20,5 kW [30/70,000 Btu/hr]) ....... 11
Filtro de combustible (modelos de 26,4/44 kw [90/150,000 Btu/hr]) ...... 12
Bujia (modelo de 8,8 kW [30,000 Btu/hr]) ....ccvviveevvcieeiceee e 13
Bujia (model os de 20,5/26,4/44 kKW [70/90/150,000 Btu/hr]) .................. 14
Filtros de salida de aire, de admision de airey depelusa .........cceeveeneee. 15
Ajuste delapresion delabomba...........cccccvveeveiiecececec e 15
Boquilla (modelo de 8,8 kW [30,000 Btu/hr]) ......ccceeveveveeceiieiecieeee, 16
Bogquilla (model os de 20,5/26,4/44 kW [70/90/150,000 Btu/hr]) ............. 17
ROtOr de labomba..........cocoiiiiiie s 18
VENLHBAON ..o 19
ESPECITICACIONES .....ceecvecee ettt sre e 20
Diagramas de alambrado ...........cccoevieieieiieie e 21
AALCCESONIOS ...ttt ettt sttt st sttt ettt bt st e e et b e b bt et ene e 22
Despieceilustrado y lista de PIEZES.........cccvveeeerierieee e 23
Ruedas y asas (modelos de 26,4/44 kW [90/150,000 Btu/hr]) ......ccceveeee. 23
Modelo de 8,8 kW (30,000 BIU/NI) .....cocvvieeeiesiee e 24
Modelo de 20,5 kW (70,000 BEU/NI) ....ccoeeeevieiieie e 26
Modelo de 26,4 KW (90,000 BtU/NI) ....ccoeeeeiieiieie e 28
Modelo de 44 KW (150,000 BEU/NI) ...cocvveeeecieieece e 30
Garantiay reparaCionNES.........ocveveevieeeeseseeieseeeee e esse e seesreens Contraportada
102748

Download from Www.Somanuals.com. All Manuals Search And Download.




INFORMACION A\ ADVERTENCIAS

DE SEGURIDAD IMPORTANTE: Lea este manual del propietario deteniday
completamente antes de intentar armar, usar o dar servicio al

calentador. El uso indebido de este calentador puede causar
lesiones graves o la muerte a causa de las quemaduras,
incendios, explosiones, choques eléctricos y envenenamiento por
monoxido de carbono.

A PELIGRO

El envenenamiento por monoxido de carbono
puede causar la muerte.

Envenenamiento por monodxido de carbono: Los primeros sintomas del
envenenamiento por mondxido de carbono son parecidos a los de la gripe e incluyen
dolores de cabeza, mareos 0 nduseas. Si se experimentan estos sintomas, el calentador
podriaestar funcionando mal. jBusqueairefresco deinmediato! Solicitelareparacion
del calentador. Algunosindividuos seven masafectadospor el monéxido de carbono que
otros. Estosincluyen lasmujeresembarazadas, individuos con padeci mientosdel corazon
o los pulmones o con anemia, individuos bajo los efectos del acohol e individuos a
grandes alturas.

Aseglirese de leer y comprender todas las advertencias. Guarde este manual para
referencia. Es su guia para el uso seguro y adecuado de este calentador.

» Paraevitar el riesgo deincendio o explosién, use sélo keroseno o fueloil No. 1. Nunca
use gasolina, nafta, diluyentes de pintura, alcohol u otros combustibles muy
inflamables.

» Abastecimiento de combustible

a) El personal involucrado en el abastecimiento del combustible debera ser
calificado y estar plenamente familiarizado con |as instrucciones del fabricante
y los reglamentos gubernamental es aplicables en cuanto al abastecimiento
seguro de combustible de las unidades de cal efaccién.

b) Sblo sedebe utilizar el tipo de combustible especificado en la chapa de datos
del calentador.

c) Sedeberaextinguir todallama, incluyendo laluz piloto en su caso, y permitir
gue el calentador se enfrie antes de abastecerlo de combustible.

d) Durante el abastecimiento de combustible, todas las lineasy conexiones de
combustible deberan inspeccionarse en busca de fugas. Todas las fugas
deberan repararse antes de volver a poner en servicio el calentador.

€) En ningln momento se debera almacenar una cantidad de combustible mayor
gue la necesaria para un dia de funcionamiento en €l interior de un edificio en
las cercanias del calentador. El depdsito de abasto de combustible debera estar
ubicado fuerade la estructura.

f) Todo el combustible almacenado debera ubicarse aun minimo de 7,6 m (25
pies) de distancia de otros calentadores, sopletes, equipo de soldaduray
fuentes similares de inflamacion (excepcion: el tanque de combustible
incorporado en el calentador).

g) Siempre que seaposible, el almacenamiento de combustible debera confinarse
azonas en donde |as aberturas en el suelo no permitan que el combustible
gotee sobre unallama o seainflamado por unallama ubicada a una altura mas
baja.

h) El aimacenamiento de combustible debera efectuarse seguin las disposiciones
de las autoridades competentes.

Continta

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



* Nuncause €l calentador en presencia de vapores de gasolina, de diluyente de
INFORMACION pintura u otros vapores muy inflamables.

D E S EG U R | DA D » Respete todos |os reglamentos y codigos locales a usar €l calentador.

. ..  Los caentadores utilizados en las cercanias de alquitranado, lonas o materiales de

Continuacion envoltura similares deberan ubicarse a una distancia segura de tales materiaes. La
distanciaminimarecomendadaesde 3,1 m (10 pies). Ademas, serecomiendaquetales
material estengan propiedades retardantes alas|lamas. Estos material es de envoltura
deberanfijarsede modo seguro paraimpedir sucombustion o quevolteen el calentador
debido alaaccion del viento.

« Utilicelo solamente en lugares con buena ventilacion. Deje una abertura de por lo
menos 2800 cm? (3 ft?) para la entrada de aire fresco exterior por cada 29,3 kW
(100,000 Btu/hr) de capacidad.

« Utilicelo solamente en lugares exentosde vaporesinflamables o contenido elevado de
polvo.

» Usesolamentee voltgjeeléctricoy lafrecuenciaespecificadosenlachapadel nimero
de modelo.

 Use solamente un corddn de extension de tres clavijas con puesta atierra.

» Los espacios minimos entre el calentador y materiales combustibles son:
Salida: 250 cm (8 ft)  Lados, partes superior y trasera: 125 cm (4 ft)

« Cologueel calentador en unasuperficie establey niveladamientrasel calentador esta
caliente o funcionando, de lo contrario podria ocurrir un incendio.

« Paratrasladar oguardar el calentador, manténgal o en posiciénnivelada, delocontrario
podria derramarse el combustible.

« Deje d caentador fueradel alcance de los nifiosy animales.

» Desenchufe el calentador cuando no esté en uso.

« Cuando se usa con termostato, €l calentador puede arrancar en cualquier momento.

» Nuncause e calentador en habitaciones o dormitorios.

« Nuncabloqueelaentradadeaire(trasera) ni lasalidadeaire (delantera) del calentador.

< Nunca mueva, manipule, reabastezca de combustible ni dé servicio a un calentador
caliente, en funcionamiento o enchufado.

« Nunca conecte ductos a la parte delantera o trasera del calentador. El uso de ductos
podria reducir el flujo de aire que el calentador necesita. El calentador entonces
produciria mondxido de carbono en exceso.

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



IDENTIFICACION Salda deare

DEL Casco — &4

PRODUCTQ | seperer

Casco inferior

— % Cubierta del extremo
° del filtro de aire
Tanquede — -
combustible < /Tapa de

combustible

Protector del
ventilador

Cubierta lateral

Boton de reposicion =
del control de

extincion de llamas Cord6n eléctrico

Figura 1 - Modelos de 8,8/20,5 kW (30/70,000 Btu/hr)

Saho]a —

de aire \( c .
caliente \\ / asco superior
Casco 2

- . \
inferior
Protector del
—
é {24 /ventilador
Se=

Tapa de \ Tanque de
combustible & combustible
Cubierta

lateral ( Cordén
eléctrico

Boton de reposicion
del control de
extincion de llamas

Figura 2 - Modelo de 26,4/44 kW (90/150,000 Btu/hr)

102748
Download from Www.Somanuals.com. All Manuals Search And Download.




DESEMBALAJE

ARMADO

(S6loparamodelosde 26,4y 44
kW [90,000 y 150,000 Btu/hr])

1. Quitetodo el material de embalar aplicado al calentador para el transporte.

Saque todos los componentes de la caja.

3. Inspeccione los componentes en busca de dafios ocurridos durante el transporte. Si el
calentador ha sufrido dafios, informe oportunamente a concesionario donde se compro
el calentador.

N

Estos model os se proveen con ruedas y asas. Las ruedas, asasy latornilleria de montagje
se encuentran en la caja de embalgje.

Herramientas necesarias

« Destornillador Phillips mediano
Llave ajustable o de boca de 3/8"
Martillo

1. Dedliceel geatravés del bastidor de soporte de las ruedas. Instale las ruedas en el gje.
IMPORTANTE: Al instalar las ruedas, oriente el cubo extendido de las ruedas hacia el
bastidor de soporte de las ruedas (veala Figura 3).

2. Coloquelastuercas ciegas en los extremos del gje. Martillelas suavemente parafijarlas.

3. Coloque €l calentador sobre el bastidor de soporte de las ruedas. Aseglrese que €
extremo de entrada de aire (posterior) del calentador esté sobre las ruedas. Alineelos
agujeros de la pestafia del tanque de combustible con los agujeros del bastidor de
soporte de las ruedas.

4. Cologue el asadelanteray el asatrasera encimade la pestafia del tanque de combus-
tible. Inserte los tornillos através de las asas, de |a pestafia del tanque de combustible
y del bastidor de soporte de | as ruedas. Ponga una tuerca apretada a mano en cada
tornillo después de insertarlo.

5. Despuésdeinsertar todos los tornillos, apriete las tuercas firmemente.

Asa delantera

Salida de Tornillo

aire caliente
Asa trasera
Pestafia del
tanque de Entrgda
combustible de aire

Bastidor de
soporte de
las ruedas

Rueda

Tuerca - Cubo
ciega \(@/—@ e extendido

Figura 3 - Conjunto de ruedas y asas, sélo modelos de
26,4/44 kW (90/150,000 Btu/hr)

102748
Download from Www.Somanuals.com. All Manuals Search And Download.




TEORIA DE
FUNCIONAMIENTO

Sistema de combustible: Labombade aire fuerza el paso del aire por lalineade aire.
Deali, el aire es empujado através de la boquilla del quemador. Este aire hace que €l
combustible del tanque suba. Un vapor fino de combustible es rociado en la camara de
combustion.

Sistema de aire: El motor hace girar el ventilador. El ventilador empuja el aire a
interior y arededor de la cdmara de combustion. Este aire se calientay proporcionaun
chorro de aire caliente y limpio.

Sistema de encendido: El ignitor electrénico enviavoltgje alabujia. Labujia
enciende la mezcla de combustible y aire.

Sistema de control de extincion de llamas: Este sistema apaga €l calentador en
caso de extinguirse lallama.

Bomba de
Motor aire
Camara de . Ventilad — Filtro de
combustion Bujia entilador admision
Quemador / de aire
4—%4— ™ - = 1
Salida Va Entrada
de aire = de aire
caliente e frio
y limpio =
s n = Filtro de
aire de
salida
t
N2
?
) . ) Ignitor
Tanque Boquilla Filtro de Linea de aire electrénico
de combustible combustible al quemador

COMBUSTIBLES

<j Aire para el sistema ‘ Aire para combustion ‘ Combus-

de combustible y calefaccion tible

Figura 4 - Vista en corte transversal del funcionamiento

A ADVERTENCIA

Para evitar el riesgo de incendio o explosion, use sélo
keroseno o fueloil No. 1. Nunca use gasolina, nafta,
diluyentes de pintura, alcohol u otros combustibles muy
inflamables.

No use combustibles pesados como €l fueloil No. 2 6 diesel No. 2. El uso de estos
combustibles causar&:

 taponamiento del filtro de combustible y de la boquilla
* depositos de carbon en labujia
* necesidad de usar aditivo anticongelador no téxico en el combustible durante el
tiempo muy frio
IMPORTANTE: Utilice un envase para almacenar KEROSENO SOLAMENTE.

Aseglrese que €l envase esté bien limpio. Las materias extrafias tales como Oxido, tierra o
agua haran que el control de extincion de [lamas apague €l calentador. Las materias

extrafias también haran necesariala limpieza frecuente del sistema de combustible.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



VENTILACION

FUNCIONAMIENTO

A ADVERTENCIA

Observe los requisitos minimos de ventilacién de aire
fresco exterior. Si no se provee la ventilacién debida con
aire fresco exterior, podria ocurrir el envenenamiento por
monoxido de carbono. Antes de hacer funcionar el
calentador, asegurese de proporcionar buena ventilacion
con aire fresco exterior.

Deje una abertura de por 1o menos 2800 cm? (3 ft2) por cada 29,3 kW (100,000 Btu/hr) de
capacidad para la entrada de aire. Proporcione aire fresco adicional si se usan mas

caentadores.

Ejemplo: Un calentador de 44 kW (150,000 Btu/hr) requiere unadelas siguientes aberturas:
* puertade gargje para dos carros de 4,88 m (16 ft) de ancho levantada por |0 menos
8,59 cm (3.38in.)
» puertade gargje paraun carro de 2,75 m (9 ft) de ancho levantada por |o menos
15,24 cm (61in.)
 dos ventanas de 76,20 cm (30 in.) de ancho levantadas por o menos 28 cm (11in.)

A ADVERTENCIA

Estudie y comprenda las advertencias dadas en la seccidn
Informacién de seguridad. Son necesarias para el
funcionamiento sin peligro de este calentador. Respete
todos los cédigos locales al usar este calentador.

Para encender el calentador

1. Observe todalainformacion sobre ventilacion y seguridad.

2. Llene el tanque de combustible con keroseno o fueloil No. 1.

3. Pongalatapa de combustible.

4. Enchufe el cordon eléctrico del calentador en un tomacorriente estédndar de 230 /50
Hz con puesta atierra. Utilice un corddn de extension si es necesario. Use solamente
un cordon de extension de tres clavijas con puesta atierra.

Requisitos del calibre del alambre del corddn de extension
Hasta 30,5 m (100 ft) de largo, use conductores de 1,0 mm? (16 AWG); de 30,6 a61
m (101 a 200 ft), use conductores de 1,5 mm? (14 AWG)

El calentador arrancara al enchufar el cordon eléctrico en el tomacorriente. Delo
contrario, oprima el boton de reposicion del control de extincidn de llamas (vealas
Figuras5 ala®6).

Botén de
. reposicion del
rBeOtcc:giggn del control de
coFr)1tr0| de extincion de
incié llamas
extincioén de

\
~—
Figura 5 - Botén de reposicion del Figura 6 - Boton de reposicion del
control de extincién de llamas, modelos control de extincién de llamas,
de 8,8/20,5 kW (30/70,000 Btu/hr) modelos de 26,4/44 kW
(90/150,000 Btu/hr)

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



FUNCIONAMIENTO

ALMACENAMIENTO,
TRANSPORTE O
EMBARQUE

PROGRAMA DE
MANTENIMIENTO
PREVENTIVO

Para apagar el calentador

1. Desenchufe el cordén eléctrico del tomacorriente.
Para volver a encender el calentador

1. Espere 2 minutos después de apagar €l calentador.
2. Repitalos pasos bajo Para encender el calentador, en la pagina 8.

Nota: Si se esta despachando la unidad para embarque, las compafiias transportistas

exigen que los tanques de combustible estén vacios.

1. Vaciar € tanque de combustible.

Nota: Algunos modelos tienen el tapon de vaciado en el lado inferior del tanque de
combustible. De ser asi, sacar €l tapon paravaciar todo el combustible. Si el
calentador no tiene tapdn de vaciado, vaciar el combustible por la abertura de la tapa
de combustible. Asegurarse de haber extraido todo el combustible.

2. Volver acolocar el tapdn de vaciado, si lo tiene.

3. Si seobservalapresenciade basuraen el combustible vigjo, afiadir 1 6 2 litros de
keroseno al tanque, agitarlo y volver avaciarlo. Esto ayuda aimpedir que el exceso de
basura tapone los filtros en el futuro.

4. Volver acolocar latapadel tanque de combustible o el tapon de vaciado. Desechar €l
combustible viejo de manera adecuada. Consultar a una estacion de servicio local que
efectle €l reciclaje de derivados del petroleo.

5. Si se esta amacenando la unidad, almacenarla en un lugar seco. Asegurarse que €l
lugar de amacenamiento esté libre de polvo y vapores corrosivos.

IMPORTANTE: No almacenar el keroseno durante el verano para usarlo en la siguiente
temporada fria. El usar keroseno vigjo podria dafiar €l calentador.

A\ ADVERTENCIA

Nunca repare el calentador mientras esta enchufado, en
funcionamiento o caliente. Podrian ocurrir graves
guemaduras y electrochoque.

Item
Tanque de combustible

Filtrosde sdlidade airey

de pelusa

Filtro de admisién de aire

Filtro de combustible

Bujia

Paletas del ventilador

Motor

Intervalo

Enjuaguel o cada 150-200 horas
de funcionamiento o segln sea
necesario.

Céambiel os cada 500 horas de
funcionamiento o anualmente.

Lavelo con aguay jabony
séquelo cada 500 horas de
funcionamiento o segln sea
necesario.

Limpielo dos veces por
temporada de frio o segin sea
necesario.

Limpielay gjuste el espacio
entre electrodos cada 600 horas

de funcionamiento o segln sea
necesario.

Limpielas cadatemporada o
seglin sea hecesario.

No requerido/Iubricado
permanentemente.

Procedimiento

Vea Almacenamiento,
Transporte o Embarque
més arriba.

VeaFiltros de salida de
aire, de admision de aire
y de pelusa, pagina 15.

VeaFiltros de salida de
aire, de admision de aire
y de pelusa, pagina 15.

Vea Filtro de combus-
tible, paginas 11y 12.

VeaBujia, paginas 13y
14.

Vea Ventilador, pagina
20.

Continta n

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



LOCALIZACION
DE AVERIAS

A ADVERTENCIA

Nunca repare el calentador mientras esta enchufado, en
funcionamiento o caliente. Podrian ocurrir graves
guemaduras y electrochoque.

AVERIA OBSERVADA

El calentador se
enciende, pero €l
control de extincion de
[lamas |o apaga después
de un rato corto.

CAUSA POSIBLE

Presion incorrecta de la bomba

Filtros de salida de aire, de
admision de airey de pelusa
sucios

Filtro de combustible sucio
Tierraen laboquilla

Cristal delafotocélula sucio

Control de extincion de llamas
defectuoso

SOLUCION

VeaAjuste dela presion dela
bomba, pagina 15.
VeaFiltros de salida de aire,
deadmisién de airey de
pelusa, pagina 15.

VeaFiltro de combustible,
paginas 11y 12.
VeaBoquilla, paginas 16 ala
18.

Limpied cristal dela
fotocélula.

Sustituya el control de
extincion de [lamas.

El calentador no
enciende, pero el motor
funciona por un rato
corto.

Presién incorrecta de la bomba

Depdsitos de carbén en la
bujiay/o espacio entre
electrodos inapropiado

Filtro de combustible sucio
Tierraen laboquilla

Aguaen € tanque de combus-
tible

Ignitor electrénico no
conectado atierra

Ignitor electrénico defectuoso

VeaAjuste de la presion de
la bomba, pagina 15.

VeaBujia, paginas 13y 14.

VeaFiltro de combustible,
paginas 11y 12.

VeaBoquilla, pdginas 16 ala 17.
Vaciey enjuague el tanque
de combustible con keroseno
limpio. Vea Almacenamiento,
Transporte o Embarque,
pagina 9.

A ADVERTENCIA: jAlto voltaje!

Asegurese que €l montaje del
ignitor electronico esté
firmemente apretado.
Sustituya el ignitor
electrénico.

El motor no arranca a
enchufar el calentador,
el ventilador gira
lentamente 0 no gira.

El control de extincion de [lamas Oprimael botdn del control

Nno esta reposicionado

Rotor de labomba atascado

de extincion de llamas, vea
las Figuras5ala6 enlas
pagina 8.

Si el ventilador gira con
dificultad, vea Rotor de

la bomba, pagina 18.

Download from Www.Somanuals.com. All Manuals Search And Download.

102748




PROCEDIMIENTOS

DE SERVICIO

Remocién del casco
superior

1.

Quitelostornillosalo largo
de cada lado del calentador
con unallave de tuercas de
5/16". Estos tornillos sujetan
juntos los cascos superior e
inferior.

Levantey quite el casco
superior.

Quite el protector del
ventilador.

Filtro de combustible
(Modelos de 8,8/20,5 kW [30/
70,000 Btu/hr])

1.

Quitelostornillos dela
cubiertalateral con unallave
de tuercas de 5/16".

Quite lacubiertalateral.
Quite lalinea de combustible
de caucho del cuello del
filtro de combustible.
Palanquee cuidadosamente €l
bujey € filtro de combus-
tible para sacarlos del tanque
de combustible.

Lave €l filtro de combustible
con combustible limpio 'y
vuelvaacolocarlo en el
tanque.

Sujete lalinea de combus-
tible de caucho al cuello del
filtro de combustible.
Vuelva a colocar la cubierta
lateral.

A ADVERTENCIA

quemaduras y electrochoque.

Nunca repare el calentador mientras esta enchufado, en
funcionamiento o caliente. Podrian ocurrir graves

Casco
superior

ventilador

Figura 7 - Remocién del casco
superior, modelos de 8,8/20,5 kW
(30/70,000 Btu/hr)

Filtro de
combustible

Cubierta

lateral Linea de

Protector del =~ ~—u\ |

Casco g
superior

Figura 8 - Remocion del casco
superior, modelos de 26,4/44 kW

(90/150,000 Btu/hr)

combustible

Figura 9 - Remocion del filtro de combustible,
modelos de 8,8/20,5 kW (30/70,000 Btu/hr)

ventilador

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



Filt

Btu/l
1.

ro de combustible

(Modelos de 26,4/44 kW [90/150,000

hr])

Quitelostornillos de la
cubiertalateral con unallave
de tuercas de 5/16".

Quite lacubiertalateral.
Quite lalinea de combustible
superior del cuello del filtro
de combustible.

Palanquee cuidadosamente €
buje, lalinea de combustible
inferior y el filtro de combus-
tible para sacarlos del tanque
de combustible.

Lave € filtro de combustible
con combustible limpio 'y
vuelvaa colocarlo en el
tanque.

Sujete lalinea de combustible
superior a cuello del filtro de
combustible.

Vuelvaa colocar la cubierta
lateral.

Filtro de combustible, buje —_
y linea de combustible
inferior

Cubierta
lateral

Figura 10 - Remocion del filtro de combustible,
modelos de 26,4/44 kW (90/150,000 Btu/hr)

Linea de
combustible
superior

Download from Www.Somanuals.com. All Manuals Search And Download.

102748



Bujia
(Modelo de 8,8 kW [30,000 Btu/hr])

1.

10.

11.

12.

13.

14.
15.

16.

17.

Quite el casco superior (vea
lapéaginal1l).

Quite el ventilador (veala
pagina 19).

Quite las mangueras de las
lineas de aire y de combus-
tible del conjunto dela
boquilla.

Quite el cable delabujia
Quite los dos tornillos con
unallave de tuercas de 5/16"
y quite la banda fijadora del
guemador.

Coloque €l cuerpo hexagonal
delabujiaen unaprensay
apriétela.

Quite latuerca de montaje de
labujia con unallave de boca
de 11/16".

Quite labanda fijadora del
qguemador de la bujia.
Limpielabujiay guste el
espacio entre electrodos a
1,4 mm (0.055in.).

Vuelvaa colocar labanda
fijadora del quemador en la
bujia. Girelabanda fijadora
del quemador para posicionar
los electrodos de la bujia
(vealaFigura13).

Apriete labujia con latuerca
de montaje.

Suelte el cuerpo hexagonal
de labujiadelaprensa
Vuelvaacolocar labanda
fijadora del quemador en la
c&mara de combustion.
Conecte €l cable de labujia.
Sujete las mangueras de las
lineas de aire y de combus-
tible a conjunto de la
boquilla

Vuelvaacolocar €l
ventilador (vealapagina 19).
Vuelvaacolocar el protector
del ventilador y el casco
superior.

Camara de
combustion

N

Banda fijadora
del quemador

Tuerca de
montaje de la .
Bujia
Cable de
la bujia

\

Conjunto
de boquilla

T Manguera de

combustible

)
\J
/
Manguera
de aire

Figura 11 - Remocién de la bujia, modelo de 8,8 kW (30,000 Btu/hr)

Doble aqui
para ajustar

el espacio

78

Espacio de 1,4 mm
(0.055in.)

Figura 12 - Espacio entre electrodos de la bujia, modelo de 8,8 kW (30,000 Btu/hr)

Banda fijadora
del quemador

Banda fijadora
del quemador

Figura 13 - Rotacion de la bujia, modelo de 8,8 kW (30,000 Btu/hr)

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



Bujia

(Modelos de 20,5/26,4/44 kW [70/90/

150,000 Btu/hr])

1. Quite el casco superior (veala
paginall).

2. Quite el ventilador (veala
pagina 19).

3. Quite el cable delabujia.

4. Quitelabujia del quemador
con unallave de bocade
13/16".

5. Limpiar y gjustar la separacion
delabujiade lamanera
siguiente;

Modelos de 20,5/26,4 kW:
1,4 mm (0,055 plug).

Modelo de 44 kW: 2,8 mm
(0,110 plug).

6. Instale la bujiaen el quemador.

. Conecte € cable de labujia.

8. Vuelvaa colocar el ventilador
(vealapégina 19).

9. Vuelvaacolocar €l protector
del ventilador y el casco
superior.

~

(Se ilustran los modelos de 20,5/26,4 kW [70/90,000 Btu/hr])

Quemador

Cable de la
bujia

Bujia

Figura 14 - Remocion de la bujia, modelos de 20,5/26,4/44 kW (70/90/150,000 Btu/hr)

]

¥

Doble aqui
para ajustar
el espacio

H

=

Figura 15 - Espacio entre electrodos de la bujia,

modelos de 20,5/26,4/44 kW (70/90/150,000 Btu/hr)

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




Filtros de salida de aire,
de admision de aire y de
pelusa

1. Quite el casco superior (vea
lapéaginal1l).

2. Quitelostornillosdela
cubierta del extremo del
filtro con unallave de tuercas
de 5/16".

3. Quitelacubiertadel extremo
del filtro.

4. Reemplace losfiltros de
salidade airey de pelusa.

5. Laveoreemplace € filtro de
admision de aire (vea
Programa de mantenimiento
preventivo, pagina 9).

6. Vuelvaacolocar lacubierta
del extremo del filtro.

7. Vuelvaacolocar € protector
del ventilador y el casco
superior.

IMPORTANTE: No aceite los
filtros.

Ajuste de la presién de la

bomba

1. Quite el tapdn para
mandmetro de la cubierta del
extremo del filtro.

2. Instale e mandmetro
accesorio (No. de pieza
HA1180).

3. Enciendael calentador (vea
Funcionamiento, pagina 8).
Permita que el motor alcance
su velocidad plena.

4. Ajustelapresion. Girela
védvuladealivio haciala
derecha para aumentar la
presion. Gire lavavulade
alivio hacialaizquierda para
reducir lapresion. Vealas
especificaciones ala derecha
para obtener la presion
correcta para cada modelo.

Filtro de admisién de aire

Cubierta del
extremo del filtro ~ Protector del
ventilador

RRRRRER
L TINTTINTINRY

Filtro de pelusa

Filtro de salida
de aire

Figura 16 - Filtros de salida de aire, de admision de aire y de pelusa,
modelos de 8,8/20,5 kW (30/70,000 Btu/hr)

Filtro de admisién de aire
Protector del

ventilador

Cubierta del

extremo del
filtro /

Filtro de pelusa

Filtro de
salida de aire

Figura 17 - Filtros de salida de aire, de admisién de aire y de pelusa, modelos de

Tapon
para

man()m; E@gﬁ@/é §l\& alivio

Figura 18 - Remocion del tapén para

26,4/44 kW (90/150,000 Btu/hr)

(Se ilustran los modelos de 8,8/20,5 kW
[30/70,000 Btu/hr])

Valvula de

mandémetro
Mandémetro

Figura 19 - Ajuste de la presion de la

5. Quite € manémetro. Vuelva bomba
acolocar el tapén para Modelo Presién de la bomba
andmetro en lacubiertadel | 8:8 KW (30,000 Btu/hr) 17,93 kPa (2.6 psi)
. 20,5 kW (70,000 Btu/hr) 24,82 kPa (3.6 psi)
extremo del filtro. 26,4 KW (90,000 Btu/hr) 30,34 kPa (4.4 psi)
44 KW (150,000 Btu/hr) 33,09 kPa (4.8 psi)

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




1.

10.

11.

12.

13.

Boquilla
(Modelo de 8,8 kW [30,000 Btu/hr])

Quite el casco superior (vea
lapéaginal1l).

Quite el ventilador (veala
pagina 19).

Quite las mangueras de las
lineas de aire y de combus-
tible del conjunto dela
boquilla.

Gire el conjunto de la
boquilla 1/4 de vueltaala
izquierday tire hacia el
motor para quitarlo.

Coloque €l cuerpo hexagonal
de pléastico en una prensay
apretarlaligeramente.

Quite cuidadosamente la
boquilla del adaptador
usando unallave de casquillo
de5/8".

Sople aire comprimido por la
caradelaboquilla. Esto
despediralatierradelazona
delaboquilla.

Inspeccione €l sello de la
boquilla en busca de dafios.
Vuelvaa colocar laboquilla
en el adaptador hasta que
quede asentada. Apriétela 1/3
de vuelta adicional con una
[lave de casquillo de 5/8"
(4,5-5,1 Nm [40-45 in.-1b]).
Sujete el conjunto de la
boquilla alabandafijadora
del quemador.

Sujete las mangueras de las
lineas de aire y de combus-
tible a conjunto dela
boquilla

Vuelvaa colocar €l
ventilador (vealapagina 19).
Vuelvaacolocar el protector
del ventilador y el casco
superior.

Camara de
combustion

Conjunto de
boquilla

Manguera de

Manguera de combustible

aire
Figura 20 - Remocién de las mangueras de las lineas de aire y combustible,
modelo de 8,8 kW (30,000 Btu/hr)

Banda fijadora
del quemador

Conjunto de
boquilla

Figura 21 - Remocion del conjunto de la boquilla, modelo de 8,8 kW (30,000 Btu/hr)

Cara de la
boquilla Sello de la
T boquilla
Boquilla

N

/

Adaptador de
la boquilla

~— Adaptador de la

Adaptador de la , .
linea de combustible

linea de aire

Figura 22 - Boquilla y adaptador, modelo de 8,8 kW (30,000 Btu/hr)

102748
Download from Www.Somanuals.com. All Manuals Search And Download.




Boquilla
(Modelos de 20,5/26,4/44 kKW [70/90/
15,000 Btu/hr])

1.

10.

11.

12.

13.

14.

15.

16.

17.

Quite el casco superior (vea
lapéaginal1l).

Quite el ventilador (veala
pagina 19).

Quite las mangueras de las
lineas de aire y de combus-
tible del quemador.

Quite el cable delabujia
Quite la bujia del quemador
con unallave de bocade
13/16".

Quite lostrestornillos con
unallave de tuercas de 5/16"
y quite el quemador dela
camara de combustion.
Cologue el quemador en una
prensay apretarla
ligeramente.

Quite cuidadosamente la
boquilla del quemador usando
unallave de casquillo de 5/8"
(vealaFigura24).

Sople aire comprimido por la
caradelaboquilla. Esto
despediralatierradelazona
delaboquilla.

Inspeccione el sello de la
boquilla en busca de dafios.
Vuelvaa colocar laboquilla
en el quemador y apriétela
firmemente (9,1-12,4 Nm
[80-110 in.-1b]).

Sujete el quemador ala
camara de combustion.
Instale labujiaen €
guemador.

Conecte €l cable de labujia.
Sujete las mangueras de las
lineas de aire y de combus-
tible al quemador.
Vuelvaacolocar el ventilador
(vealapégina19).
Vuelvaacolocar el protector
del ventilador y el casco
superior.

Camara de
combustion

Cable de la
bujia

N

Quemador

N\
[ /
Tornillo—% D
DY >
‘@ D) Bujia

Manguera de
are Manguera de
combustible

Figura 23 - Remocion del quemador, modelos de 20,5/26,4 kW (70/90,000 Btu/hr)

Cara de la
boquilla
Sello de la
boquilla
Boquilla

Quemador

Adaptador de
la linea de
combustible

Adaptador
de la linea
de aire

Figura 24 - Remocién de la boquilla, modelos de 20,5/26,4 kW (70/90,000 Btu/hr)

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



1.

2.

10.

11.

12.

13.

14.

15.

16.

Rotor de la bomba
(Procedimiento si el rotor se
atasca)

Quite el casco superior (vea
lapéginall).
Quitelostornillos dela
cubiertadel extremo del
filtro con unallave de
tuercas de 5/16".

Quite la cubierta del extremo
del filtro y losfiltros de aire.
Quite los tornillos de la placa
de labomba con unallave de
tuercas de 5/16".

Quite la placa de la bomba.
Quite el rotor, el inserto y las
paletas.

Revise si hay suciedad en la
bomba. Si hay suciedad,
quitela con aire comprimido.
Instale el insertoy €l rotor.
Verifigue el espacio del
rotor. Ajustelo a 0,076/0,101
mm (0.003/0.004 in.) si es
necesario (vealaFigura 27).

Nota: Gire €l rotor unavuelta
completa para asegurarse que el
espacio sea de 0,076/0,101 mm
(0.003/0.004 in.) en laposicién
maés apretada. Ajustelo si es
necesario.

Instale las paletas, la placa
de labomba, losfiltros de
airey lacubiertadel extremo
del filtro.

Vuelvaa colocar €l protector
del ventilador y el casco
superior.

Ajuste lapresion dela
bomba (veala pagina 15).

Nota: Si €l rotor aln se atasca,
continde de la siguiente manera.

Efectielospasos1a 6
arribaindicados.

Cologue un papel delijafina
(grano 600) en una superficie
plana. Lije el rotor
ligeramente siguiendo un
movimiento en formade
“ocho” cuatro veces (veala
Figura 28).

Vuelvaainstalar el insertoy
el rotor.

Efectle los pasos 10 al 12
arribaindicados.

Paleta
Placa de

/Ia bomba

Filtro de admision
de aire

Cubierta del
extremo del filtro

Protector del

/ ventilador

Inserto

Rotor \

Filtro de
salida de aire

Filtro de

admision de aire
Cubierta del
extremo del filtro

Protector del

ventilador
Inserto

Rotor

Filtro de salida
de aire

Figura 26 - Ubicacion del rotor, modelos de 26,4/44 kW (90/150,000 Btu/hr)

Tornillo de ajuste
de espacio

D2\,
(2}

Espacio de 0,076/
0,101 mm (0.003/
0.004 in.) medido con
un calibrador

Papel de lija
Paleta &&—' Rotor
S 7
Tornillo de (
ajuste de Z
espacio

Figura 27 - Ubicaciones de tornillos de

ajuste del espacio del rotor Figura 28 - Lijado del rotor

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




Ventilador

IMPORTANTE: Quite €l
ventilador del gje del motor
antes de quitar el motor del
calentador. Si el peso del motor
se apoya sobre el ventilador, se
podria dafiar el paso delas
paletas del ventilador.

1. Quite el casco superior (vea
lapéginall).

2. Utilice unallave hexagonal
de 1/8" para aflojar €l
tornillo de fijacion que sujeta
el ventilador al gje del
motor.

3. Quite el ventilador del gje
del motor.

4. Limpieel ventilador con un
trapo suave humedecido en
keroseno o solvente.

5. Seque el ventilador por
completo.

6. Vuelvaacolocar €l
ventilador en el gje del
motor. Coloque el cubo del
ventilador aras con el
extremo del eje del motor
(vealaFigura 30).

7. Coloque €l tornillo de
fijacion en la parte plana del
gje. Apriete e tornillo de
fijacion firmemente (4,5-5,6
Nm [40-50 in.-Ib).

8. Vuelvaacolocar € protector
del ventilador y el casco
superior.

Tornillo de
fijacion

Eje del
motor

Ventilador

Figura 29 - Ubicacion del ventilador, eje del motor y tornillo de fijacion

Ventilador

P

V

Eje del
motor

V2

Tornillo de
fijacién

>Aras

Figura 30 - Corte transversal del ventilador

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



ESPECIFICACIONES

Salida nominal (kW)
(Btu/hr)
Combustible

Capacidad del tanque de
combustible (I/gal)

Consumo de combustible
(litros por hora/gal por hora)

Requisitos eléctricos
Amperaje (funcionamiento normal)

Salida de aire caliente
(m3¥min - ft3/min)

Velocidad (rpm)

8,8 20,5 26,4
30,000 70,000 90,000
Use sdlo keroseno o fueloil No. 1.

11,35/3.0 18,92/5.0 34,06/9.0
0,87/0.23 1,85/0.49  2,5/0.66
230 V/50 Hz (Paratodos |os model 0s)
0,8 10 1,58
3,96/140  6,36/225  12/425
1425 2850 2850

44
150,000

51,09/13.5

4,16/1.10

1,2

14.2/500
2850

Download from Www.Somanuals.com. All Manuals Search And Download.

102748




DIAGRAMAS
DE
ALAMBRADO

230V/50Hz
Azul ‘ ‘ Marrén
_|Verde/amarillo ‘
Blanco |, T - Blanco
T T B
Verd‘e/ f } COCIi’letl'Ol
Anaranjado |, amarillo| Blanco Azul  Azul lextinci6 5
Motor an) Ignltor,::EtH“ Tadrjgta extlgecmnD B?j?n
Bujla | bornes " Fotocélula | llamas | reposicion
Verde/ ‘Hi Rojo |, , Rojo R
amarillo s

Rojo

Figura 31 - Diagrama de alambrado, modelo de 8,8/44 kW (30/150,000 Btu/hr)

230V/50Hz

Azul ‘

Marrén

Blanco T

Verde/amarillo

Blanco

Verde/
amarillo Tarjeta ‘Blanco

Anaranjado

Azul , Azul

Ignitor {‘:D]j_“‘ de
Bujia bornes

Rojo Rojo

Fotocélula

LM 63 Rojo
Relé de
arranque
del motor

L61

Figura 32 - Diagrama de alambrado, modelos de 20,5/26,4 kW (70/90,000 Btu/hr)

B
Control
de
extincion
de
llamas

R

] Boton
de
reposicion

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



ACCESORIOS

Obtenga los accesorios a través
del concesionario en su
localidad.

MANOMETRO DE AIRE - HA1180

Para todos |os model os. Herramienta especial
para comprobar la presién de la bomba.

JUEGO DE RUEDAS Y ASA DE
SERVICIO SEVERO - HA1202

Para aplicaciones de servicio severo. Hace el
calentador mas portatil y conveniente. Paralos
modelos de 8,8/20,5 kW (30/70,000 Btu/hr)

PROBADOR DE FOTOCELULA/CONTROL DE
LA EXTINCION DE LLAMA - HA1170

Para todos |os modelos. Herramienta especial utilizada
para probar lafotocélulay control de la extincion de llama.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.




DESPIECE
ILUSTRADO Y
LISTA DE
PIEZAS

26,4Y 44 kW (90,000 Y
150,000 Btu/hr)

RUEDAS Y ASAS PARA MODELOS DE
26,4 Y 44 KW (90,000 Y 150,000 Btu/hr)

CANT. CANT.
26,4 kW 44 kW
CLAVE | NO. PIEZA DESCRIPCION (90,000) | (150,000)

1 HA2203 Asas 2 —
HA2204 Asas — 2
2 M12345-33 Tornillo, #10-24 x 1 3/4" 8 8
3 M12342-3 Bastidor de soporte de las ruedas 1 —
M12831-3 Bastidor de soporte de las ruedas — 1
4 NTC-3C Tuerca hexagonal, #10-24 8 8
5 097766-01 Rueda 2 2
6 M28526 Tuerca ciega 2 2
7 M51015-01 Eje 1 —
M16801-2 Eje — 1

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



DESPIECE
ILUSTRADO

8,8 kW (30,000 Btu/hr)

18

18-13

Conjunto de motor y bomba

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



L |ST A D E Esta lista contiene Ias_ piezas reemplazables del ca ent_ador. Al pedir repL_Je;tos,
asegUrese de proporcionar el modelo y nimero de serie correctos (obtenidos de la chapa
P | EZ A S del nimero de modelo) y el nimero de piezay descripcion de la pieza deseada.
8,8 kW (30,000 Btu/hr)
CLAVE| NO. PIEZA DESCRIPCION CANT.|CLAVE| NO. PIEZA DESCRIPCION CANT.
1 M51104-01 Asa 1 19 M51105-01 Protector del ventilador 1
2 098511-67 Casco superior 1 20 NTC-4C Contratuerca hexagonal 2
3 100647-01 Tornillo, #10-16 x 1/2" 6 21 M50104-02 Buje (alambres) 1
4 098512-20 Camara de combustion 1 22 M11084-26 Tornillo, #10-16 x 3/8" 6
5 M51108-01 Escudo térmico 1 23 098511-81 Casco inferior 1
6 M11084-29 Tornillo, #10-16 x 3/4" 2 24 M11271-8 Tuerca de presilla 6
7 M16660 Soporte de fotocélula 1 25 M10908-14 Tornillo, #8-32 x 3/8" 1
8 M10908-2 Tornillo, #6-32 x 3/8" 2 26 M29652-04 Linea de aire de caucho 1
9 HA3019 Conjunto de fotocélula 1 27 M29652-05 Linea de combustible 1
10 101909-01 Cordoén eléctrico 1 28 M16841-57 Conjunto de alambre (rojo 8-1/2")| 1
11 * Conjunto de banda 29 M10990-3 Buje de caucho 1
fijadora del quemador 1 30 M50876-04 Conjunto del filtro de
11-1 | 097124-01 Soporte 1 combustible (Incluye el buje)| 1
11-2 | M29835-2 Bujia 1 31 098557-07 Ignitor electrénico 1
11-3 | 079980-01 Adaptador de la boquilla 1 32 M11084-29 Tornillo, #10-16 x 3/4" 2
11-4 | M29824 Tuerca, 14mm 1 33 099125-02 Tarjeta de bornes 1
11-5 | M29681 Boquilla 1 34 099157-01 Remache 1
12 M11084-26 Tornillo, #10-16 x 3/8" 2 35 097630-02 Control de extincion de llamas| 1
13 M30865-02 Buje 2 36 097702-01 Tapa del tanque de combustible | 1
14 M11143-1 Buje de alivio 1 37 098513-23 Tanque de combustible 1
15 M30884 Ventilador 1 38 M50899-03AA | Cubierta lateral 1
16 M50631 Parachoques de caucho 2 39 M11084-26 Tornillo, #10-16 x 3/8" 2
17 101205-01 Soporte del motor 1 40 099177-01 Tuerca hexagonal 1
18 *x Conjunto de motor y bomba 1 41 078918-01 Tapa de lenglieta de tarjeta
18-1 | 102001-15 Motor (230V/50Hz) 1 de bornes 1
18-2 | 079975-03 Cuerpo de la bomba 1 42 097785-01 Empaquetadura de espuma
18-3 | M22009 Inserto 1 de vinilo 1
18-4 | M22456-2 Rotor 1 PIEZAS DISPONIBLES - NO ILUSTRADAS
18-5 | M29608 Cubierta de extremo de bomba 1
18-6 | M29632 Filiro de pelusa. 1 HA2210 Tamiz del cuello de llenado 1
18-7 | M29633 Filtro de admision _ 1 097764-04 Etiqueta de nombre comercial | 2
18-8 | M29609 Cubierta de extremo del filtro 1 098234-54 Etiqueta informacion gral.
18-9 | M12461-31 Tornillo, #10-32 x 1" 3 (inglés) 1
18-10) M8940 Bola de acero (diam. 1/4") 1 100941-07 Etiqueta informacion gral.
18-11| M10993-1 Resorte de alivio de presion 1 (castellano) 1
18-12| M27694 Tornillo de ajuste 1
18-13 | M22997 Tapon 1
18-14| M29612-01 Filtro de salida 1
18-15| M12461-32 Tornillo, #10-32 x 1 1/8" 6
18-16 | M50016 Codo de 90° (adaptador de punta) 1
18-17| M8643-2 Paleta 4
18-18| FHPF3-6C Tornillo, #10-32 x 3/4" 2
**No disponible como conjunto, pida las piezas por separado.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



DESPIECE
ILUSTRADO

20,5 kW (70,000 Btu/hr)

Conjunto del motor y de la bomba 18-13

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



L |STA DE Esta lista contiene las piezas reemplazables del calentador. Al pedir repuestos, asegurese
de proporcionar € modelo y nimero de serie correctos (obtenidos de la chapa del
PIEZAS nimerodemodelo) y el niimero de piezay descripcion de |a pieza deseada.
20,5 kW (70,000 Btu/hr)
CLAVE |NO. PIEZA DESCRIPCION CANT.| CLAVE |NO. PIEZA DESCRIPCION CANT.
1 M51104-01 Asa 1 19 M51105-01 Protector del ventilador 1
2 098511-67 Casco superior 1 20 NTC-4C Contratuerca hexagonal 2
3 100647-01 Tornillo, #10-16 x 1/2" 6 21 M50104-02 Buje (alambres) 1
4 098512-12 Cémara de combustion 1 22 M11084-26 Tornillo, #10-16 x 3/8" 6
5 M11084-29 Tornillo, #10-16 x 3/4" 2 23 098511-81 Casco inferior 1
6 M16660 Soporte de fotocélula 1 24 M11271-8 Tuerca de presilla 6
7 M10908-2 Tornillo, #6-32 x 3/8" 2 25 098165-02 Relé (arranque del motor) 1
8 HA3019 Conjunto de fotocélula 1 26 M16841-58 Conjunto de alambre (rojo 9-1/2") 1
9 101909-01 Cordén eléctrico 1 27 M10908-14 Tornillo, #8-32 x 3/8" 1
10 ** Conjunto del quemador 1 28 M29652-04 Linea de aire de caucho 1
10-1 |HA3008 Boquilla 1 29 079973-01 Linea de combustible 1
10-2 |M10659-1 Arandela del sello de la boquilla| 2 30 M16841-57 Conjunto de alambre (rojo 8-1/2") 1
10-3 |M10809-1 Resorte del sello de la boquilla| 1 31 M10990-3 Buje de caucho 1
10-4 |M8882 Manguito del sello de la boquilla] 1 32 M50876-05 Conjunto del filtro de
10-5 |M51098-02 Quemador 1 combustible (Incluye el buje)| 1
10-6 |M50820-01 Adaptador de punta 2 33 098557-07 Ignitor electrénico 1
10-7 |HA3012 Bujia 1 34 M11084-29 Tornillo, #10-16 x 3/4" 2
11 M11084-27 Tornillo, #10-16 x 1/2" 3 35 099125-02 Tarjeta de bornes 1
12 M30865-02 Buje 2 36 099157-01 Remache 1
13 M11143-1 Buje de alivio 1 37 097702-01 Tapa del tanque de combustible| 1
14 M51107-01 Ventilador 1 38 097630-02 Control de extincion de llamas| 1
15 M50631 Parachoques de caucho 2 39 098513-24 Tanque de combustible 1
16 M12461-13 Tornillo, #8-32 x 1/4" 40 M50899-03AA | Cubierta lateral 1
(sujeta el relé en posicion) 2 41 M11084-26 Tornillo, #10-16 x 3/8" 2
17 101205-01 Soporte del motor y relé 1 42 099177-01 Tuerca hexagonal 1
18 ** Conjunto de motor y bomba 1 43 078918-01 Tapa de lengiieta de tarjeta
18-1 |102001-16 Motor (230V/50Hz) 1 de bornes 1
18-2 |079975-02 Cuerpo de la bomba 1 44 097785-01 Empaquetadura de espuma
18-3 |M22009 Inserto 1 de vinilo 1
18-4 \M22456-1 | Rotor L PIEZAS DISPONIBLES - NO ILUSTRADAS
18-5 |M29608 Cubierta de extremo de bomba| 1 -
18-6 |M29632 Filtro de pelusa 1 HA2210 Tgmlz del cuello de Ilenado. 1
18-7 |M29633 Filtro de admisién 1 097764-03 Et!queta _de nomb.rfe comercial| 2
18-8 |M29609 Cubierta de extremo del filtro 1 098234-55 Eth_ueta’ informacion gral.
18-9 |M12461-31 | Tornillo, #10-32 x 1" 3 (ingles) 5 1
18-10 | M8940 Bola de acero (diam. 1/4") 1 100941-08 Etiqueta informacion gral.
18-11 |M10993-1 Resorte de alivio de presién 1 (castellano) 1
18-12 |[M27694 Tornillo de ajuste 1
18-13 |M22997 Tapon 1
18-14 |M29612-01 Filtro de salida 1
18-15 |M12461-31 Tornillo, #10-32 x 1" 6
18-16 |M50016 Codo de 90° (adaptador de punta)] 1
18-17 | M8643 Paleta 4
18-18 |FHPF3-2C Tornillo, #10-32 x 1/4" 2
**No disponible como conjunto, pida las piezas por separado.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



DESPIECE
ILUSTRADO

26,4 kW (90,000 Btu/hr)

Conjunto de motor y bomba 13-12

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



LISTA DE
PIEZAS

26,4 kW (90,000 Btu/hr)

Estalista contiene las piezas reemplazables del calentador. Al pedir repuestos, asegUrese
de proporcionar el modelo y nimero de serie correctos (obtenidos de la chapa del nimero
de modelo) y el nimero de piezay descripcion de la pieza deseada.

CLAVE| NO. PIEZA DESCRIPCION CANT.| CLAVE| NO. PIEZA DESCRIPCION CANT.
1 098511-66 Casco superior 1 20 NTC-4C Contratuerca hexagonal 2
2 100647-01 Tornillo, #10-16 x 1/2" 6 21 098557-07 Ignitor electrénico 1
3 098512-07 Camara de combustion 1 22 M11084-29 Tornillo, #10-16 x 3/4" 2
4 M16660 Soporte de fotocélula 1 23 099125-02 Tarjeta de bornes 1
5 HA3019 Conjunto de fotocélula 1 24 099157-01 Remache 1
6 M27417 Tapon de vaciado 1 25 M30865-02 Buje 1
7 M10908-2 Tornillo, #6-32 x 3/8" 2 26 M30865-02 Buje 1
8 ** Conjunto del quemador 1 27 M50104-01 Buje 2
8-1 100735-05 Boquilla 1 28 099213-01 Tapoén de boton 1
8-2 M10659-1 Arandela del sello de la boquilla] 2 29 M11084-27 Tornillo, #10-16 x 1/2" 6
8-3 M10809-1 Resorte del sello de la boquilla 1 30 098511-82 Casco inferior 1
8-4 mM8882 Manguito del sello de la boquillag 1 31 M11271-8 Tuerca de presilla 6
8-5 M50924-03 Cuerpo del quemador 1 32 M10908-14 Tornillo, #8-32 x 3/8" 1
8-6 M50820-02 Adaptador de punta 2 33 M51150-01 Filtro de combustible 1
8-7 HA3012 Bujia 1 34 M10990-3 Buje de caucho 1
9 M11084-27 Tornillo, #10-16 x 1/2" 3 35 M51151-01 Linea de combustible 1
10 M50814-06 Linea de aire 1 36 098513-21 Tanque de combustible 1
11 M51345-01 Linea de combustible 1 37 097702-01 Tapa del tanque de combustible| 1
12 097293-01 Ventilador 1 38 M16841-57 Conjunto de alambre (rojo 8-1/2")| 1
13 ** Conjunto de motor y bomba 1 39 097630-02 Control de extincién de llamas 1
13-1 | 102001-17 Motor (230V/50Hz) 1 40 M11143-1 Buje de alivio 1
13-2 | 079975-02 Cuerpo de la bomba 1 41 101909-01 Cordén eléctrico 1
13-3 | FHPF3-2C Tornillo, #10-32 x 1/4" 2 42 M51077-01AA | Cubierta lateral 1
13-4 | M22009 Inserto 1 43 M11084-27 Tornillo, #10-16 x 1/2" 4
13-5 | M22456-1 Rotor 1 44 078918-01 Tapa de lenglieta de
13-6 | M50545 Cubierta de extremo de bomba 1 tarjeta de bornes 1
13-7 | M12179 Filtro de admisién 1 45 099177-01 Tuerca hexagonal 1
13-8 | M16545 Cubierta de extremo del filtro 1 46 097468-01 Forro de borde 1
13-9 | M8940 Bola de acero (diam. 1/4") 1
13-10 | M10993-1 Resorte de alivio de presion 1 PIEZAS DISPONIBLES - NO ILUSTRADAS
13-11 | M27694 Torn'lllo de ajuste L HA2210 Tamiz del cuello de llenado 1
13-12 | M22997 Tapqn B L 097773-01 Etiqueta de nombre comercial| 2
13-13 | M12461-31 Tprnlllo, #19_32 x1 4 098234-56 Etiqueta informacion gral.
13-14 | M12244-1 Filtro de salida 1 (inglés) 1
13-15 | M12461-31 Tprnlllo, #10-32x 1" 6 100941-09 Etiqueta informacion gral.
13-16 | M11637 Filtro de pelusa 1
(castellano) 1
13-17 | M50820-02 Adaptador de punta 1
13-18 | M8643 Paleta 4
14 M51114-01 Protector del ventilador 1
15 M50631 Parachoques de caucho 2
16 M12461-13 Tornillo, #8-32 x 1/4" 2
17 098138-02 Soporte del motor y relé 1
18 098165-04 Relé (arranque del motor) 1
19 M16841-59 Conjunto de alambre
(rojo 13-1/2") 1

**No disponible como conjunto, pida las piezas por separado.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



DESPIECE
ILUSTRADO

44 kKW (150,000 Btu/hr)

Conjunto del qguemador

é/\

13-16

0 3-9
/ / L %@’\ﬂ] ! 13-10
1315 1394 /<% 1% 1311

) 13-13
Conjunto de motor y bomba

/{

13-12

102748
Download from Www.Somanuals.com. All Manuals Search And Download.



LISTA DE
PIEZAS

44 KW (150,000 Btu/hr)

Esta lista contiene las piezas reemplazables del calentador. Al pedir repuestos, aseglrese
de proporcionar € modelo y nimero de serie correctos (obtenidos de la chapa del nimero
de modelo) y el nimero de piezay descripcion de |a pieza deseada.

REF. PIEZA DESCRIPCION CTD.| REF. PIEZA DESCRIPCION CTD.
1 098511-66 Casco superior 1 18 099177-01 Tuerca hexagonal 1
2 100647-01 Tornillo #10-16 x 1/2” 8 19 097785-04 Empaquetadura espuma 2
3 098512-36 Cémara combustion 1 20 NTC-4C Contratuerca hexagonal 2
4 099229-01 Soporte fotocélula 1 21 101901-02 Ignitor electrénico 1
5 HA3019 Conjunto fotocélula 1 22 M11084-29 Tornillo #10-16 x 3/4” 2
6 M27417 Tapdn purga 1 23 099125-02 Tablero de bornes 1
7 M10908-2 Tornillo #6-32 x 3/8” 2 24 099157-01 Remache 1
8 ** Conjunto cuerpo quemador 1 25 M50104-03 Buje 1
8-1 100735-11 Boquilla 1 26 M50104-03 Buje 1
8-2 M10659-1 Arandela sello boquilla 2 27 M50104-01 Buje 2
8-3 M10809-1 Resorte sello boquilla 1 28 099213-01 Tapo6n de botdn 1
8-4 mM8882 Manguito sello boquilla 1 29 M11084-27 Tornillo #10-16 x 1/2” 6
8-5 M50924-08 Cuerpo quemador 1 30 098511-82 Casco inferior 1
8-6 M50820-02 Conectores 2 31 M11271-8 Tuerca grapa 8
8-7 HA3012 Bujia 1 32 M10908-14 Tornillo #8-32 x 3/8” 1
9 M11084-27 Tornillo #10-16 x 1/2” 3 33 M51150-01 Filtro combustible 1
10 M50814-06 Linea aire 1 34 M10990-3 Buje de caucho 1
11 M51345-01 Linea combustible 1 35 M51151-02 Linea combustible 1
12 102042-01 Ventilador 1 36 098513-55 Tanque combustible 1
13 ** Conj. motor y bomba 1 37 097702-01 Tapa combustible 1
13-1 | 102001-03 Motor con capacitor 1 38 M16841-57 Conjunto alambres (rojo 8 1/2")| 1
13-2 | 079975-03 Cuerpo bomba 1 39 097630-02 Control extincién llama 1
13-3 | FHPF3-6C Tornillo #10-32 x 3/4” 2 40 M11143-1 Buje antiesfuerzo 1
13-4 | M22009 Inserto 1 41 101909-01 Corddn alimentacién 1
13-5 | M22456-2 Rotor 1 42 M51077-01AA | Cubierta lateral 1
13-6 | M50545 Tapa bomba 1 43 M11084-27 Tornillo #10-16 x 1/2” 4
13-7 | M12179 Filtro admision 1 44 078918-01 Tapa lenglieta borne 1
13-8 | M16545 Tapa filtro 1
13-9 | M8940 Bola de acero (1/4” diam.) 1 PIEZAS DISPONIBLES NO ILUSTRADAS
13-10, M10993-1 Resorte alivio presion 1
13-11| M27694 Tornillo ajuste 1 HA2210 Tamiz de cuello de llenado 1
13-12| M22997 Tapon 1 097773-02 Etiqueta de marca 2
13-13| M12461-31 Tornillo #10-32 x 1" 4 M9900-192 Alambre de tierra para camara
13-14| M12244-1 Filtro salida 1 de combustion 1
13-15| M12461-32 Tornillo #10-32 x 1 1/8” 6 102751-01 Etiqueta de informacion
13-16| M11637 Filtro pelusa 1 general (espaiiol) 1
13-17! M50820-02 Conector 1 102749-01 Etiqueta de informacion
13-18| M8643-2 Paleta 4 general (inglés) 1
14 M51114-01 Protector ventilador 1
15 M50631 Almohadilla caucho 2
16 097468-01 Forro borde 1
17 101206-01 Soporte motor 1

**No disponible como conjunto, pida las piezas por separado.

102748

Download from Www.Somanuals.com. All Manuals Search And Download.



GARANTIA'Y REPARACIONES

CERTIFICADO DE GARANTIA LIMITADA DE 90 DIAS PARA EQUIPO GENERAL

DESA International garantiza que los productos nuevos que
vende carecen de defectos en el material y fabricacion por un
periodo denoventadiasapartir delafechadeentregaal primer
usuario y sujeto alas condiciones siguientes:

Las obligaciones y responsabilidades de DESA International
bajo estagarantia se limitan expresamente alareparacion o €l
reemplazo a discrecion de DESA International de los
componentesqueajuicio de DESA International y posterior a
lainspeccion tenian defectos de material o fabricacion a ser
despachados de la fabrica. Tales componentes seran
suministrados sin costo a usuario, al establecimiento
comercial 0 aun centro de servicio autorizado por lafabricao
fébricadurantehorasregularesdetrabajo. Lagarantiano cubre
los componentes o accesorios de productos no fabricados por
DESA International, |os cuales se encuentran amparados por
garantias de sus fabricantes respectivos, ni cubre el
mantenimiento normal (tal como los gjustes de presion) ni los
repuestos normal es (tales como filtrosy bujias). Laspiezasde
repuesto o reparacioninstaladasen el producto amparado bajo
esta garantia se garantizan inicamente por la porcién restante
del periodo de la presente garantia, como s tales fueran
componentes originales de dicho producto. DESA INTER-
NATIONAL NO OFRECE NINGUNA GARANTIA
EXPRESA ADICIONAL. HASTA EL PUNTO QUE
ESTABLECE LA LEY, DESA INTERNATIONAL NO
OFRECE GARANTIA IMPLICITA ALGUNA Y NO
GARANTIZA LA IDONEIDAD NI LA

COMERCIABILIDAD DE ESTE PRODUCTO PARA
ALGUN PROPOSITO ESPECIFICO. EN TODO CASO,
LASGARANTIASIMPLICITAS,INCLUYENDOLASDE
COMERCIABILIDAD E IDONEIDAD PARA UN
PROPOSITO ESPECIFICO, SE LIMITAN A LA
DURACION DE LA PRESENTE GARANTIA EXPRESA.

L os costos de transporte, costos de instalacion, honorarios,
impuestosu otrosrecargoscorreran por cuentadel usuario. La
obligacion de DESA International bajo estagarantialimitada
no incluye responsabilidad por dafios o retrasos directos,
indirectos, fortuitos o consecuentes. Si DESA |nternational
asi lo solicita, los productos sobre |os cual es se efectlie algin
reclamo deberan ser devueltos, aflete pagado por €l usuario,
alafabrica. El uso indebido de este producto, incluyendo su
uso después del descubrimiento de piezas defectuosas o
desgastadas, €l uso mésalladelacapacidad, |asustitucion de
piezas por componentes no aprobados por DESA Interna-
tional o cual quier otraal teraci 6n o reparaci on por tercerosque
ajuicio de DESA International afecte este producto deforma
material y adversa, anulara la presente garantia.

NINGUN EMPLEADO O REPRESENTANTE CUENTA
CON LA AUTORIDAD PARA ALTERAR ESTA
GARANTIA EN MODO ALGUNO NI PARA OTORGAR
GARANTIAS ADICIONALES A MENOS QUE TAL
ALTERACION SE HAGA POR ESCRITO Y SEA
FIRMADA PORUN OFICIAL EN LA CASA MATRIZ DE
DESA INTERNATIONAL.

SERVICIO DE GARANTIA

Siempre especifique los numeros de modelo y de serie al
comunicarse con la fabrica.

Nos reservamos el derecho de enmendar estas
ESPECIFICACIONES en cualquier momento y sin previo
aviso. La Unica garantia aplicable al producto es nuestra
garantia estdndar dada por escrito. No se ofrece ninguna
garantia adicional, ni expresa ni implicita.

Se puede obtener un Manual de servicio solicitandolo por
correspondencia al Departamento de servicios técnicos a

la direccién siguiente:

INTERNATIONAL

Corporate Headquarters

2701 Industrial Drive

P.O. Box 90004

Bowling Green, Kentucky 42102-9004 EE.UU.

Printed in U.S.A.

102748 01

NOT A UPC

102748-01
Rev. D
11/97

Download from Www.Somanuals.com. All Manuals Search And Download.




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

